)

BRUKER

(

AQR

AQR Mainframe
Technical Manual

Version 005

SPECTROSPIN




The information in this manual may be altered without notice.

SPECTROSPIN accepts no responsibility for actions taken as a
result of use of this manual. SPECTROSPIN accepts no liability
for any mistakes contained in the manual, leading to coinciden-
tal damage, whether during installation or operation of the in-
strument. Unauthorised reproduction of manual contents,
without written permission from the publishers, or translation
into another language, either in full or in part, is forbidden.

This manual was written by
Werner Heiz
© January 1994 - Spectrospin AG, CH-8117 Faellanden
Updated for BASH 2.0 by U. Roos - December 1996

P/N: 231191
DWG-Nr: 862 005



Ccontents

1

1.1
1.2
1.3

2.1
2.2
2.3
2.4

3.1
3.2
3.3
3.4
3.5
3.6
3.7
3.8
3.9
3.10
3.11
3.12
3.13

4.1
4.2
4.3
4.4
4.5
4.6
4.7
4.8
4.9
4.10
4.11
4.12
4.13
4.14

AQR Mainframe-Manual

AQR-General DesCription ......ccvviiiiiii e 3
g e To 10T} 1 o 3
Basic of OPeration .........cocoiiiiiiii e 3
TroubleShOOtING ...cvuiiei 3

Chassis and BUS ......iiuiiiiiiiicii et 5
INEFOAUCTION L. 5
USEI-BUS o 6
[2C AQAIrESSES ..iitiiiiiiii e e e 7
TeChNICAl DALA ..uiviiiii e 8

POWEE SUPPIY e 9
a3 e To [T} 1T o 9
INSTAIIALION .eeee e 10
Overview Power-Supply-System .......cccovviiiiiiiiiiie e, 11
Overview Control Signals ........ccoccoiiiiiiiii e, 12
GroUNd CONCEPL . .enieeeet e e e s 13
Power-Supply-Board (PSB) .....cc.oviiiiiii e 14
Voltages and Currents of the PSB1 ........ccoovviiiiiiiiiiiiicee, 15
Voltages and Currents of the PSB2 .......cccoviiiiiiiiiiiiiiiiice, 16
Voltages and Currents of the PSB3 ........ccoooiiiiiiiiiiiee 17
Power-Supply-Distribution (PSD) .....ccccoviiiiiiiiiiiieeeeee 18
TranSTOrMEr ..o 19
Wiring from PSD1 to SE451 and HPPR ..o, 20
TroubleShOOotiNg ...c.uoiieii 21

Y 0 =1 o o | G P 23
T} e o 11T} 1T ] o R 23
Scheme WIKING ... 24
Scheme Power-Supply-Board ........ccoooviiiiiiiiiiiic e 26
Assembly map Power-Supply-Board (PSB1) .....ccocovvviiviiieinnnnnnns 31
Assembly map Power-Supply-Board (PSB2 ) .....ccooeiiiiiiiiiniannns 32
Assembly map Power-Supply-Board (PSB3 ) ......ccooveviiiineinnnn, 33
List of parts Power-Supply-Board (PSB1 ) ......cccooeviviiiiiiiniiinns 34
List of parts Power-Supply-Board (PSB2) ......ccoooeiviiiiiiiiniiins 41
List of parts Power-Supply-Board (PSB3 ) ..cccooivviiiiiiiiieeeeeen, 48
Scheme Power-Supply-Adapter (PSD1) .....coocvviiiiiiiiiiinceceeen, 54
Assembly map Power-Supply-Distribution (PSD1) ...........ccoceeee. 56
Scheme USEr-BUS ... 58
Assembly map USer-BusS .........cooiiiiiiiiiii e 76
Layout map USEr-BUS .........coiiiiiiiiiiiiee e 79

LiSt Of INAEX ovieeiiii e 85

LiSt Of FIQUIES ..ouniiiiiei e 87

BRUKER 1



Contents

List of Tables

BRUKER AQR Mainframe-Manual



AQR-General Description 1

Introduction

1.1

This manual describes the mainframe of the A@Rquisition Rack).

The following hardware is necessary:

. One chassis wired (toroidal transformer, fan).
. OnePower-Supply-Board (PSB1).

. OnePower-Supply-Board (PSB2).

. OnePower-Supply-Board (PSB3).

. OnePower-Supply-Distribution (PSD1).

o O A W N P

. One User-Bus.

Basic of Operation 1.2

Troubleshooting

Current surge: Toroidal transformers show a considerably higher switching-on cur-
rent surge than conventional EJ transformers. The value of the current is dependent
on the instant of switching-ON as well as on the instant of switching-OFF (due to
remanent magnetism). The surge current is limited with a NTC-Resistor (negative
temperature coefficient resistor). This works only if the NTC is cooled down before
switching on. Should this not be the case the primary fuse will be damaged.

Therefore: Avoid repeatedly switching the unit ON / OFF.

1.3

Almost all supply voltages can be checked via the corresponding LED’s on the
backside of the AQR unit. For detail information see Power-Supply-Board on page
14,

The main fuses are in the line module located. Technical data see on page 8.

AQR Mainframe-Manual BRUKER 3



AQR-General Description

4 BRUKER AQR Mainframe-Manual



Chassis and Bus 2

Introduction 2.1

The AQR is a special rack with 13 slots on the front side and 4 slots on the backside.
All boards except the User-Bus are extended Eurocard-Boards. A complete
equipped AQR holds from the front side 12 boards (10 * 7TE, 1 * 4TE, 1 * 6TE).
The backside houses the power supply which includes 3 power supply boards (3 *
12TE) and the transformer. The power supply distribution (1 * 4TE) is also on the
backside located. Between the front side and the backside is a User-Bus.

Figure 1: Front view of a complete equipped AQR

mains switch
/
o AQR | °
ADC FILTER RX |LOT/ASU| Asu ASU ASU | ROUTER| ROUTER| ROUTER| Res| ACH AP*
(@] (@]
(@] (@]
(@] ] (@]

Slothnumber 1 2 3 4 5 6 7 8 9 10 111213

AQR Mainframe-Manual BRUKER 5



Chassis and Bus

Figure 2: Back view of the AQR

mains input

%
.| - .

PSD: OUt Ut for
PSB3 | PSB2 | PSBL HPPR and SE451 supply

Back-Cover |:|
o o
o o

J27 J26 J25

o (@]
AOQR AOR AQR  |Ar

Slot number 17 16 15 14

The back view shows the power supply unit, housing of the power supply boards
PSB1, PSB2, PSB3 and PSD1. Behind the back-cover is the transformer located.
For more information about the power supply see Chapter 3.

User-Bus 2.2

Figure 3: User-Bus in the AQR (Front view)
mains switch

e

° AQR [ ] °

o (@]
User-Bus

o (@]

AT OO0 000000y

Slothumber 1 2 3 4 5 6 7 8 9 10 111213

The User-Bus is designed to route all specific signals and power supplies to the spe-
cific boards. It contains the frame ground point of the AQR. About the ground con-
cept see page 13.

6 BRUKER AQR Mainframe-Manual



|2C Addresses

I12C Addresses

2.3

The 12C-bus is split in two parts see Overview Control Signals page 12. Part one in-
cludes: Slot 1/ 2/ 3. Part two includes: Slot4/5/6/7/8/9/10/11/ 12/ 13.
Every slot has his unique 12C address range see table 1. See also scheme User-Bus

page 55 - 67.

Table 1. 12C Address configuration

Slot 1 2 3 4 5 6 7 8 9| 10 11 12 13
Address | 70- | 60- | 50- | 70- | 60- | 50- | 40- | 30- | 20- | 10- | 00-
range 7F |6F |5F | 7F |6F |5F |4F | 3F | 2F |1F | OF

AQR Mainframe-Manual BRUKER



Chassis and

Technical Data

Bus

2.4

Table 2. Technical Data of the AQR Chassis:

AQR Chassis
General | Height (7TE) 310,3 mm | Only the chassis without any
boards or connectors in it.
Width 482,7 mm
Depth 482 mm
Weight 44 kg | Including: Chassis wired (fan,
transformer, PSB1, PSB2, PSB3
1*PSD1, User-Bus), 1*ADC, 1*RX
1*FILTER, 1*LOT/ASU, 3*ASU,
3*ROUTER, 1*ACB, 1*4PM
Boards Height 233,4 mm
except
User_Bus Length 220 mm
User-Bus | Height 263 mm
Width 426,7 mm

Table 3. Technical Data of the Line Module:

Linie Module
Main Fuse | 5 A | timelag
Power 250 V | 50/60Hz
BRUKER AQR Mainframe-Manual



Power Supply 3

Introduction 3.1

The Power-Supply of the AQR is located at the rear of the AQR Chassis.This con-
sists essentially of threlower-Supply-Boards PSB1, PSB2 and PSB3. TRmver-
Supply-Distribution (PSD1) is just an adapter for the HPPR power supply. The
transformer is fixed behind the back-cover in a separate box. Wiring has been re-
duced to a minimum.

The mains supply may be selected as 220VAC, 230VAC, 240VAC and is supplied
via the mains selector (see page 10).

The power supply unit generates 20 electrically separated voltages for the various
boards or units. The voltage distribution isn’t done by a wiretree, it's done on the
layout of the User-Bus.

Ground concept: see page 13.

Figure 4: Back view of the AQR

mains input

.
.| . .

o output for
PoRs [ PoB2 | PoBL HPPR and SE451 supply

Back-Cover |:|
o o
o o

J27 J26 J25

. Q .
AQR AQR AOQR AR

Slot number 17 16 15 14

Important: Before you turn ON the Power-Switch check the mains selector

Remove the Back-Cover (4 screws) and you will see the mains selector (see also fig-
ure 5).

AQR Mainframe-Manual BRUKER 9



Power Supply

Installation 3.2

Before you turn ON the Power-Switch check the mains selector. The transformer
has 6 different coil ends on the primary side 0V / 220V / 230V / 240V and 2 static
shield ends. You must be sure that the mains input is connected on the right primary

coil end.

Figure 5: The mains selector

from mainsinput

Slo 220230240

o|o|oooooo
Ol0|0|0| 0l 0l0]0

DC-Fan shield | 0 220 230 240

from the transformen to the transformer

10 BRUKER AQR Mainframe-Manual



3.3

Overview Power-Supply-System

A6AND X4
A6+XY
AGTXY
AGTAND Xd
6T |
[
> ox 14 14 oo
= m @ = z e > > > 7 < mi S 2
o Q & 2 2 3 2 2 2 E : o 2 T
L <
< 04 X 2 4 9
o
[a] o
g 5 2 = z o &
b o
%) [0) I
@ o
—
e e £/ HE g
o w
Z 5N =
0] E m L) © 2
7} CTW o [TIsPKT ASEXT i B o @
aans S ) AN 1 ([ TG ua ) STaND X1 g X e AGTAND X4 g
ET+NG 4+1d AST+eH ST+KL ASTAXT ASTHE pd
g =
N
A6-a4H A6-Xd =
1Y T -
AZTAND i > N6aND wan < SaND XL Py AEAND XE -
AT A6+aaH AGHXL A6+Xd ) 2]
a sreubiS-1onuo0D M” o w
w sreubis-jonuo) < o
@ (] v\manw,(\m noy ozl W w
1a ozl 2INc\__ noyY ozl n
- STY
AGIND ] P Aeans 1 o -
o 1 <
m AS+INE AG+d
™
aNox N
ABX —
—
— 3
T E M
n
Loa
— lAl
™ [N m Am o
o m %) [}
% % a aNDY
[}
ALY s
A6ANS dddH a3
_ _ I N6+dddH o=
AGT-9ddH I=s
A6TAND ¥ddH
A6T+dddH —

Overview Power-Supply-System

11

BRUKER

AQR Mainframe-Manual



Power Supply

Overview Control Signals 3.4

4PM

ACB

Reserve

Router

Router

Router

ASU

ASU

ASU

LOT/ASU

Ju2
N\
O
Jul
N
O (e
Jus
N\
O
Jus
N\
o} e,

RX

FILTER

ADC

FADC

SDA
scL

SDIR
12CGND
ADCON
ADCONGND
EP-~
SPENAB-~
SPENABGND
EPGND

6A
6B
6C
7A
7B
7C
8A
8B
8C
9A
9B
9C

USER-BUS

12 BRUKER AQR Mainframe-Manual



Ground Concept

Ground Concept

3.5

Every unit (ADC,FILTER,RX,FADC / LOT-ASU,ASU,ASU,ASU / ROUT-
ER,ROUTER,ROUTER / ACB / 4PM) has its own power supply. The voltage distri-
bution isn’t done by a wiretree, it's done on a User-Bus. IF a board (for example
ADC, FILTER etc.) needs digital and analog voltages so it will be the best way to
connect the digital- and analog ground together on the board.

Option: There is a possibility on the User-Bus that you can connect every units
GND to the starlikeSGND (see Figure 6 or Overview Power-Supply-System on
Page 11.This connection can be done by a resistor or an inductance or just a wire.
There is also the possibility to do a connection frS@&ND to the chassis via a
screw by a resistor or an inductance or just a wire.

Figure 6: Starlike ground point

RX_GND19V

TX_GND15V
HFR_GND15V
DI_GND12V
PM_GND15V

DI_GND9V

FRAME - GND —

NOTE: Every GND connection can be done by a resistor or a inductance or a wire
(there are two shapes on the board).

Ground-Ground-Connection 3.5.1

There is also an possibility to connect the different ANALOG- and DIGITAL - GND
together. This can be done with R9, R10, R11, R12, R13, R14, R15, R16 (0 Ohm re-
sistors) on the User-Bus.

AQR Mainframe-Manual BRUKER 13



Power Supply

Power-Supply-Board (PSB)

3.6

The Power-Supply-Board (PSB) is realised with the board (Z3P 2966) which can be
assembled in different variants. At the AQR we need 3 different variants of power
supply boards. Scheme, assembly map and list of parts see appendix chapter 4.

The voltages can be checked via the corresponding LED’s on the frontpanel of the
power supply boards. Above and below every LED is a test pdh#.test point
above the LED is always the higher potential of the corresponding voltagklow
do check the power supply see troubleshooting page 21.

Figure 7: Frontpanel of a PSB1, PSB2 and PSB3

14

PSB3

DI+9V
HFR+9V
HFR-9V

HFR+15V

J27

DI+5V
DI+12v

° °
PSB2

HPPR+19V

HPPR-19V

PM+15V

PM-15V

TX+15V

TX-15V

TX+5V

J26

AQR

AQR

[ [ ]

() LeD
‘ test point

BRUKER

PSB1

PM+5V
HPPR+9V
X9V
RX+9V
RX-9V
RX+19V

RX-19V

J25

AQR

AQR Mainframe-Manual



Voltages and Currents of the PSB1

Voltages and Currents of the PSB1

3.7

Table 4. Rated Voltages and Currents of PSB1

AC-noise[mVer]

output J1 name voltage current
1 a/blc PM+5V +5V+/-0,15V 1,2A 20mVv
2 alb/c
3a/blc PM_GND5V GND
4alblc
6a/b/c HPPR+9V +9V+/-0,3V 1A 20mvVv
7alblc
8a/blc HPPR_GNDY9V GND
9a/b/c
1la/blc X9V 12V+/-0,6V 1A 1500mV
12a/blc not regulated
13a/b/c XGND GND
14a/blc
16a/b/c RX+9V +9V+/-0,3V D2.2A 20mv
17a/blc
18a/b/c RX_GND9V GND
19a/bl/c
21a/blc RX_GND9V GND
22alblc
23a/blc RX-9V -9V+/-0,3V 1A 20mv
24albl/c
25a/blc RX+19V +19V+/-0,7V | 4,5A 20mvVv
26a/bl/c
27alblc RX_GND19V GND
28a/bl/c
29a/b/c RX_GND19V GND
30a/b/c
3la/blc RX-19V -19V+/-0,7V D2.2A 20mv
32a/blc
1) for ECLO1 and higher
AQR Mainframe-Manual BRUKER 15



Power Supply

Voltages and Currents of the PSB2

3.8

Table 5. Rated Voltages and Currents of PSB2

output J1 name voltage current AC-noise[mVer]
1 a/blc HPPR+19V +19V+/-0,7V 3,3A 20mVv
2 a/blc
3a/bl/c HPPR_GND19V | GND
4a/blc
6a/b/c HPPR_GND19V | GND
7alblc
8a/bl/c HPPR-19V -19V+/-0,7V 800mA 20mV
9a/bl/c
11a/bl/c PM+15V +15V+/-0,6V 1,2A 20mV
12a/bl/c
13a/bl/c PM_GND15V GND
14a/bl/c
16a/bl/c PM_GND15V GND
17a/blc
18a/bl/c PM-15V -15V+/-0,6V 1,2A 20mV
19a/bl/c
21a/blc TX+15V +15V+-0,6V |V 4A 20mV
22al/blc
23a/bl/c TX_GND15V GND
24al/bl/c
25a/bl/c TX_GND15V GND
26a/bl/c
27alblc TX-15V -15V+/-0,6V 1,8A 20mV
28a/bl/c
29a/bl/c TX+5V +5V+/-0,15V 700mA 20mV
30a/b/c
3la/bl/c TX_GND5V GND
32a/blc
1) for ECLO1 and higher
16 BRUKER AQR Mainframe-Manual



Voltages and Currents of the PSB3

Voltages and Currents of the PSB3 3.9

Table 6. Rated Voltages and Currents of PSB3

Output J1 name voltage current AC-noise[mVer]
1 a/blc DI+5V +5V+/-0,15V 1,2A 20mV
2 a/b/c

3a/b/c DI_GND5V GND

4a/b/c

6a/b/c DI+12V +12V+/-0,4V 500mA 20mV
7a/blc

8a/b/c DI_GND12Vv GND

9a/b/c

11a/bl/c (DI-12V) 500mA

12a/blc isn't mounted

13a/b/c

14a/bl/c

16a/b/c DI+9V +9V+/-0,3V 1,2A 20mVv
17a/bl/c

18a/b/c DI_GND9V GND

19a/b/c

21a/bl/c HFR+9V +9V+/-0,3V 1,5A 20mvVv
22a/bl/c

23a/b/c HFR_GND9V GND

24a/blc

25a/b/c HFR_GND9V GND

26a/b/c

27a/blc HFR-9V -9V+/-0,3V 1,5A 20mvVv
28a/b/c

29a/b/c HFR+15V +15V+/-0,6V 3A 20mV
30a/b/c

3la/bl/c HFR_GND15V GND

32a/bl/c

AQR Mainframe-Manual BRUKER 17



Power Supply

Power-Supply-Distribution (PSD) 3.10

The Power-Supply-Distribution (PSD) is realised with the board (Z4P 2974) which
can be assembled in 2 different variants. The PSD1 is an adapter to get the power
supplies for the HPPR (Cannon-Connector on the frontpanel). The pin assignment
for this connector J3 see table 8 on page 20.

Scheme, assembly map and list of parts see appendix chapter 4.

Figure 8: Frontpanel of PSD1

18

[
PSD1

HPPR/SE4%1
SUPPLY

AQR

BRUKER AQR Mainframe-Manual



Transformer

Transformer 3.11

Transformer-Connector 3.11.1

J2 is the input connector (male) on the power supply board.

J25 is the transformer connector (female) which is to plug in to PSB1.

J26 is the transformer connector (female) which is to plug in to PSB2.

J27 is the transformer connector (female) which is to plug in to PSB3.

Table 7. Pin assignment transformer-/ PSB-Connector

J25/32 (PSB1)

J26/32 (PSB2)

J27/32 (PSB3)

J2 / PIN-Nr. signal-name signal-name signal-name
(voltage value) (voltage value) (voltage value)

4 RX+19V /B TX-15V/B

RX-19V /B TX+5V /B HFR+15V /B
8 RX-19V/E HFR+15V / E
10 RX+19V /E TX-15V/ E HFR-9V / E
12 TX+5V/ E HFR-9V /B
14 RX+9V /B PM-15V /B DI+9V /B
16 RX-9V/E TX+15V/E HFR+9V / E
18 RX+9V /E PM-15V / E DI+9V / E
20 RX-9V /B TX+15V /B HFR+9V /B
22 X9V /E PM+15V / E DI-12V / E
24 HPPR+9V / E HPPR-19V / E DI+12V / E
26 X9V /B PM+15V /B DI-12v /B
28 HPPR+9V / B HPPR-19V /B DI+12V /B
30 PM+5V / E HPPR+19V / E DI+5V / E
32 PM+5V /B HPPR+19V /B DI+5V /B

B--> means coil-begin

E --> means coil-end

AQR Mainframe-Manual

BRUKER

19



Power Supply

Wiring from PSD1 to SE451 and HPPR

3.12

The power supply of the external units HPPR and SE451 are also integrated in the
AQR power supply. There is enough power for 10 HPPR-module and 2 SE451 units.

J3 is a CANNON (female) connector on the PSD1 board in the AQR.

Table 8. Connector pin assignment PSD1 - -> HPPR / SE451

PSD1/J3 signal-name voltage Bsoifr?dly HljoP R

1
1472
15/3 RX_N19V -19V J
16/4 RX_GND19V ov HH
171/5 RX_ P19V +19V K
18/6 RX_ GND9V ov HH
19/7 RX_ P9V +9V Y
20 XGND ov \%
8 X9V +12V (unregulated) U
21/9 HPPR_GND9V ov M
221/10 HPPR_P9V +9V N
23/11 HPPR_N19V -19Vv L
24112 HPPR_GND19V| 0OV H,B
25/13 HPPR_P19V +19V AC

20 BRUKER AQR Mainframe-Manual



Troubleshooting

Troubleshooting

3.13

If anything does not work at the AQR check the power supply first.

1.

o A~ LN

Check the power supplies LED on the back side.

IS no LED lighting check the primary fuses in the line module unit.
Check if the transformer connector (J25, J26 and J27) is plug in.
Check the secondary fuses, they are on the PSB boards located.

Above and below every LED is a test point to check the corresponding voltage
by a multimeter or an oscilloscop€he test point above the LED is always
the higher potential of the corresponding voltage.

Is a power supply after this checks still not working, check the no-load output
voltage.How to do it: Turn off the AQR (power off) plug out the transformer
connector (J25 or J26 or J27), plug out the corresponding PSB (PSB1 or PSB2
or PSB3). Plug in the transformer connector again and turn on the AQR (power
on). Check again point 1 and point 5.

Are all power supplies ok, you should also check the further regulators on the
ADC, FLT, RX, LOT/ASU, ASU, ROUTER, ACB and 4PM boards. For more
information about a specific voltage of one of this boards see the corresponding
manual.

Attention: If you check the ac-ripple at the test points on the PSB boards with
an oscilloscope, you will see additional spikes. The reason for this additional
spikes is: There are two sense wires from output of the regulator via a 1kohm
resistor to the test point and so the oscilloscope has no hard ground.

AQR Mainframe-Manual BRUKER 21



Power Supply

22

BRUKER

AQR Mainframe-Manual



Appendix 4

Introduction 4.1

On the following pages you will find: Schemes, Assembly maps and the List of
parts.

Scheme Wiring.

Scheme Power-Supply-Board (PSB).
Assembly map PSB1,PSB2,PSB3.

List of parts PSB1,PSB2,PSB3.

Scheme Power-Supply-Distribution (PSD1)
Assembly map PSD1.

Scheme User-Bus

Assembly User-Bus

© 0o N o gk~ w NP

Layout map User-Bus

AQR Mainframe-Manual BRUKER 23



4.2

iring

(14 T [ T 8L T It I St I St I Vi I €T I Tt I 1 I o1 I [ I 8 I r I 9 I S I 2 I € I T I 3
QAV VO08LSSYZ :ON OMA | [ [ [ ceoraz | | | [ €6 +°87 | 7]
NIISO¥133dS ON g | | | | ou ] | J oi] Ao
- 1MoJQ Jo}
(<) 2 40 1 138US ¢y uonooypoN  "nouddy umoId oyribg
ONIYIM ™ SNIVIN N
SISSVHO -
mo< SISSYHO 3HL OL 'NNOD HL¥V3~ALRND3S [
8
zr IMS (2R MY WAty
HO—OAF
=O—OH \_ dl
HIV3 > \ﬁo, VHLN3IN
(491) €r 0L ALNIN [ >0-O01Y4- f EER] HL¥v3 o
ES T I am— _ ~B
dl
~AZL ~ 8 J’L S S— 3ISVHd
(481) € woy4 _
~AZL — + 1
3SN3-NV4 €4 0—0 Ssog-moq [
HJOLIMS™ ¥3MOd Y314 ® S3ISNJ/'NNOD™SNIVA
: [Be}
0|
R "10 Buibuoys Kq pajonbas 9q ULD Y ‘DQAZI 29 PINOYS SBDNOA-NVY SYL
H "abuoyd ospP M 3B60HOA-NY S 2y} S8BUDYD QVOT-NY4 3Ul U3ym
~
1 [ | 1 | :
-+ -+ - 4+ -+ -+
SNV 4 YNV 4 NV INV 4 INV 4 UMOP UONDBP MOWAY | X9ZL1b | 1Sdvd 29.n0s pig| ||
dn uod3up MOWIY HQ86 | 1¥13 :83unos pu,g
dn uonsasup MO | INOLLY| AN :324n0s s, |
3bojuon dAL NV 4-00AZ | F
(14 T 6L T 8L T It T St T St T Vi T €T T 143 T 1 T o1 T [ T 8 T z T 9 T S T 2 T € T T T 3

Appendix

Scheme W

ZS'LL €6 230 £1 *@10pdn 3501 ZG:LL €6 230 LL MIp*L L/BUN}YoIpIaA/IbO/S1D310Nd/ UM/ SI8sn/awoy/say/

AQR Mainframe-Manual

BRUKER

24



Scheme Wiring

[} I Bl I BT I T I 1% I 18 i21 I T T I 1Y I /1% [ I ] I T 9 ] 2 T T T
AvVMJ Y18/GS¥Z ON OMA | [ [ cearez] | | [ c6v ey | 7]
NIdS0¥1d3dS ION WLd | f f o | | | 0J] Ao
(> 710 7 1994s ¢V Voo PO Aoaddy  umoig  GRARL™
ONIMIM ™ SNIVIN N

ser acr Ler
er
too}b———> =
S ~AZL
——{———> o [ zros
N Totle} SR e TE L ‘
(dOL Nv4)
185d 28sd £8sd Nainan oy
LO—O1 WVHLNIN
r Woy4
~A0ZZ M
<] 3svHd
~AQET
~ABYZ
El
4
[13 61 BL I oL ST 28 1 43 [N} (18 3 I ] I L I 9 I S I 2 I € I T I T

SISSYHO
JOV

£G5Sl £6 1200 9Z :310pdn 1501 GZ:6D €6 1D0 LZ

mip L Z/Buniyoipian/ibo/S 10300y d/ um/siasn/awou/san/

25

BRUKER

AQR Mainframe-Manual



Appendix

Scheme Power-Supply-Board 4.3

26 BRUKER AQR Mainframe-Manual



27

Scheme Power-Supply-Board

vl [ el [ Zl [ [ [ 1 6 8 [ L [ 9 [ S [ [ [ [ T [ 1
X SLLGSYZ ‘©N OMJ C6 Vv 2¢ _ N_
NIJSOY1DIdS 9962dYZON juld Ol Aluo
FXL [ 0 | ¥¥3Ys v UONDOHIPON  Aouddy umoig mw,mmﬁwhﬂ spod-yoew
INPON-INN
Mddng-Jemoy v
4 ¢°S
26 Lr [OND°Z°S
g6 Lr[OND 2 S - N
v6e LM [OND-Z-S — ‘i S s N 3ZNI ve cr [
og Lr [OND_Z_S | 2 e S 8
g8 Lr [ONDZ S =l - = o MN [ ] { vZNI_{] 78z zr
v8 LM [OND"Z°S mf ql al* > Z 3
— = > N zy9
Z090d8)
oL Lr d¢°S
8. 0[S l g
veoLr d ¢S — ‘i Z dl
09 Lr ERAS | e
g9 Ir[_d2z5s Wu nr
vo Ir[__d7z"s | wf
ov Lr [OND LS ;
gy Lr [GNDTLS L]
vy LP [OND-L-S s 3LNI aoge cr
o¢ 1P [OND TS S
gc L [OND TS — = f—y MN [ ] {vaN J zze zr
L RS ol s Ol 5 3
N ] S5)
Z090d9)
oz Lr d 1S o}
gz Lr d 1S H
vz Lr 4 1S L=dL
oL Lr da 1S >3 LN
gL ir d-1°S YOOYNL * 9ZdL
vioLr d1°S £l v:wzm
T = * dZdl
ML L]
4 %w za3l
zy [ 2l ]
Leay ~
T wzm * Oldl
—2 Ny a
ST ; didl
ML
¥4 Nm\\u 1037
K
vl [ el [ [ [ ) [ 0L [ 6 [ 8 [ L [ 9 [ S [ 2 [ ¢ [ 4 [ L

LS'60 £6 NNf gL '210pdn 1s01 /@) €6 NNM ZZ  MJIP'L/NPOWTIUN/ YOV /YM/SI8SN/auwoy/saly/

BRUKER

AQR Mainframe-Manual



V1 T T [ T 1 Z g I g I 2 T 4 T
X 9/L/.GS¥Z ©N OMA c6v e | Z]
NIISONLIAS 996ZdEZ 1ON Yuld o S
PVA.V / 40 Z y99ys UONDOJIPON  Aouaddy umDJaq  bummoig Joy
“ON-}J0d
1MPON-INN
Addng-Jemoy v
d°G°S
261 Lr [OND ¥ S
861 L [OND 7S N x|
V6. Lr [OND %S f\ - S =18 3PN asL zr L
281 Lr [AOND™+™S w c ' e
g8l Lr[GND ¥ S Miijj - ~ar - MN — [ VNI avl zr
v8lL Lr [ON9~¥-S Q 0 o o 5 vl
— = N - > 89
Z092d8)
aLLLr S
8L Lr v S H ]
VL P S — — $dl
291 P S 7 Q
g9l Lr v-S —
V9L Lr v~S | 2
vl Lr [OND £S5 _
gyl Lr[OND C-S B N M
Vbl 1P [OND €5 s s |s 3ENI azz zr
€L 1r [OND €S S Lo
BcL Lr[OND TS = S S = MN ! ! [ veENr g a9z zr
velL e [aN9E-S o o o ¥
M s W o9 ¢4
Z092d8B)
2zl )
Bzl H
vzl ¢ dlL
a1l €a LN
a1l YOOYNI s g * Otdl
Vil v:ﬁzm
o I s dvdl
ML L
vZ Z $a31
vy
— LNY
T 5 * 9¢dl
ML
—25 INY
T = dsdl a
ML
4 4
— Y Nm\ £a31
1 £d5 <
vl I I Tl [ Ll L [ 9 I S I 2 I ¢ I 14 I L

Appendix

£6 NNr

gL '@jopdn 13S0 ££8D £6 NNI ZZ

MIP'Z/INPOWT IUN/JOV /Ym/S18sn /awoy /saly/

AQR Mainframe-Manual

BRUKER

28



Scheme Power-Supply-Board

vl I [l I 4 I ) I o1 3 T z T g T S T v T T T 4 T I
X LL[LSSYZ °N OMd C6 Vv 2C _ N_
NIASOY1D3dS 996Z2dYZON julid oJ Auo
PVA.V / JO ¢ 199yg v UONDODIJIPOWN Aouddy umoig  buimoig Joy
‘ON-}od
INPON-INN
Addng-Jemoy
d= LS
08z Lr [OND 9°S
88z Lr[OND-9°S - 2 B
vgz Lr [OND-9°S f\ = S o s 39NI aeL zr
9sz 1r [ONDT97S 3 S Loe
8.z Lr [GNDO°S Mf eLnr e w T e MN I } [ voNI g zv zr
v¥/Z LM [OND~9”S al* s ol 5
_ = N o o 949
Z090d8)
092 Ir d 9 S
89z Lr d 9 S H
v9zZ L 495 — 3 9 dl
oz ir[__d 9IS 7 3 90
85z Lr d9.S A -
vsZ 1r[_d79°sS | mf
oz Lr [OND G S _
gyz Lr [OND G- S ~ 3 B
vz Lr [OND G S s S s 3GNI zZ91 zr
¢z Lr [OND G S e L S
gez Lr[OND G S - » ar e MN ! ! [ VGNI_{ zoz zZr
v¥ezZ Lr [OND°G”S al* s ol Y
5 R o SH9 54
Z090d8)
oY 44
BzZ H
vZz S dl
o1z
Ssa
mﬁw $O0YNL =T v:m\zm * 99dL
—> ZNY
T % d9dl
Ml
97 % 9031
9y
— ZNY
mﬁJ_ﬁ Z ® OGdL
—2 ZNY
ST : dSdl
Ml
Gz Nm\
e X » 5031
=a7 L
vl [ cl [ Tl [ [ [ 0L 6 [ L [ 9 [ S [ 2 [ ¢ [ T I L

L@'LL £6 NNP 81 '@jopdn 3iso)

88D ¢6 NNr 22

MIP'C/INPOWT IUN/JOV /Ym/SI8SN /awoy /saly/

29

BRUKER

AQR Mainframe-Manual



Appendix

v | cl | [ | 1l | [ 6 | g | A | 9 | S | 2 [ 3 | 14 [
< 8//GS¥Z ©N 9MQd c6 72 | >
NIdSOY103dS 996<dEZON jUld oJ Ao
PVA.V / 4O ¥ }99ySg vV UOCIDOIJIPON Aoaddy umoJg  buimoiq Joy
NPON-INN oN-hed
Addng-Jemog
yOV

L ANI J zzL zr

0Z¢ LM [OND™L™S
g8zg 1r [ONO™/7S N -
vze 1r [ONDZ°S s =~ ls z8 zr
oL 1P [OND Z S e Lole
gLe Lr [OND LS f— = - MN VNI a9 zr
vig 1r [ONO7L7S ql 2 ol 7 /4
o N LH9
Z090d8M
208
80¢ NI H
v0g ~ L7dl
062 L L0
g6z YOOYNL
V62
— ZNY
T 5 * 9/dL
ML
ZNY
71 g didl
ML
L7 Nm\
- & Z 031
vl [ cl [ Tl [ ) [ 0l 6 [ 8 [ L [ 9 [ S [ 2 [ ¢ [ 4 [

vZ:€L £6 NNM 81 '21opdn 3s0)

88D ¢6 NNr 22

MIP'H /INPOWT IUN/0OY /UM /SI8SN /aWDy /S8 /

AQR Mainframe-Manual

BRUKER

30



Assembly map Power-Supply-Board ( PSB1)

4.4

Assembly map Power-Supply-Board ( PSB1)

o1 T ST T 7Y T T AN T T T (o] T [ T g T T T 4 T
<> 0664052 : ON 9MQ I T T ] [ 5q | | z
NIdSOd193dS 9962dEZ * ON Wld ] [ [ | [€698L ] 4w
ﬂlVA@v | 10 | 1994S UOIDDIIPO  “ACJddy umoiq ﬂ:kﬁuwhs
Bumoiq Aquassy
18Sd dINPON—49MOd
— — O
@ v 5
o ° °
DEsl4 7o J— L b d s
-l o
880 o m ° ° O‘I
+ m 2| 5 93 ;
Q °
2 °
- + ~ o d b d o
- @ I T o
ER<GERP S T,
B °o|0 ° °
m ol [ ©
o
51 b d p o
[ER) o o
b o o o
o 0 o 9 + ~ b3 <3 o
q o
EOBER Y
° ° o q4 o 9 o
o, ° o o| O o o °
o o
) M\ W I B
+ s &l 5 - o
o ° o
°
mr + o d4 P o
° oo 5
ESOBER: T3 -
m ° ° ] 2] o 4
o, o | O 9 o o
o H 19
w o q e 9
= 9 o o
° °
d + ~ s
° oo
° q ~ -
° o o o
2
o
1) el g
.+ 7g
¢ &e
oo 2l 903
oo
boo
ooo
ooo q ~ - 5031
ooo ° oo ° °
ooo q ° °
oo 5]
ooo ° °oolo| 9 va31
soe 81 oo
ooo g ° °
ooolr 2 ~| 9 + ~
oo ca3
ooo ~ _
boo ° °
boo 9 ° °
oo ° oo
oo @ q 2031
ooo o
LOEE
000 o, o ol O of o o
ooo ° ° °
ooo m 51 |9 + ~ 1031
3
soe el
boo
0]
V o00zz A
aT T aT T 23 T o7 Al T T T or T T : T T T z T

31

BRUKER

AQR Mainframe-Manual



Appendix

4.5

Assembly map Power-Supply-Board ( PSB2 )

9T T ot T 2y T TT zT T T T or T () T : T z T
< 166¥05Z © ON OMA [ [ [ [ =] z
NIdS04133dS 9962457 * ON g I [€698L]  wo
> L jo | 198uS PON  “rosddy umoag  Snoia 2ol
Buimoig Aquassy
28Sd 2INPON—42MOd
o ~ _
@ ) ° Q o
[¢] 9 o
SHI - © =
[e]
Bk |
2l 9 o
Q o
) 3
H J ~
o
o
~ _
el . s
o|lo °
ol §
gl 9 °
)
-
s
EF S
o <] o
o|lo] 4 o °
EEE
S G| 9 °
s
9
° o
mmwo @ ol ¢ ~ —
X o °
e.e ol O 9 o ] 4
o
el B
Q
= 9 O o O
o
— ° ~ SE95T
o €
3ol T e
] o o
g m ] . > 2031
S
]
Bl
s
MMM 23 & < ° 9@
ooo 5
ooo
ooo
ooo
0 0 0 ke ~ - el
ooo o o o
ooo 9 °
ooo
EX .
o 00 olo| 9 w31
CECN [e]
e . A
RN g o
00 0ll 2 3 ~
“MM €037
ooo ~ _
ooo o °
ooo - o
ooo o 3
0 0o ms 23
m o
000 o
000 ofo| d o °
o 0o m o ﬁ © 1031
ooo ol |9 ~
— O O
o2 43
ooo °
ol
V 00022
T T =11 T 73 T T AN T s T Ol T 1 g i Z T

AQR Mainframe-Manual

BRUKER

32



Assembly map Power-Supply-Board ( PSB3)

Assembly map Power-Supply-Board ( PSB3)

4.6

S T @ T =) T T o T <
=
& @)
e}
o
=
O
L
H a H
[%]
= |
H ) H
m
N
a © o
O N
fl v @ oa [
[ = € N T
S 3 a0
Y 5 - Mmn”
S5 NN
L E‘ )\}3 o H
> oo
Lo~ 22
el §g .
2 v 8 FO
A Doz A
<€A < »wad
i ,_J Ll fod
©00000000000000000000060000000000 s
©000000000000000000000000000000 B=1
= 5}
S Sl
H b= |
°
o
= L
H 5 H
o 2
<Y
3
<
d o o ol
9 I+ | o o = [
o © et
o <@
v
H ;E‘O H
ol 11
oleni]o ™
oo oCaa]o ° ° o Onlo o [zi]e sg fe1
> @ ®
000 oo o [t o Lo
G ) £86
H ° [g7ay] © ° [67ex] © ° ° °e o fz o o e o g TeTT I S5 |~
goeoJo [Glale so[eo]o [a1a]e oo © ° noee e fenile zio[eede [eile  sw[eedelozle wo[oe]e [zd]e -
mol:noob zmooook} 00000 woooob 0100 © 0j0 gmo‘ooﬂo 10| 00000
[ o[ [0 Jo o o o[ Zd]Jo o0 o a o 0 O o[ ¥ Jo o o o[ S0 Jo B g o[80 Je 0 © o[ 70 Jo [
aine
N o o o o =] o o [
o O o o o O o o ] O
8
s
8
8
% fel
— 02¢ — 0¢ o — 02 — o¢ — 0?2 — 02
o o ° ° ° o o ° ° o o o ° o
+, +, +, + +, +
o o o ° o o ° ° o o o
ol 2o o o 2o ol 2o ol 2o ol 2o o
o fof
<l <]
o 5 S S 5
i H
o ° o Q o a
T o o s s S
I | | | | |
M (o] (o] (o] M
[ 9 9] 9] 9 9 9] 73
m o o o o o o o o o M
¢ s o O
[ — L fd
9
9
H b H
Q
Ly T o (=} T (5] T @ T e

AQR Mainframe-Manual

BRUKER

33



Appendix

List of parts Power-Supply-Board ( PSB1 ) 4.7

# Company : SPECTROSPIN AG

# Product : AQR

# Print-Name : Power-Supply Print-Number: Z3P2966

# Sheet-Name : UNI-Modul DWG-Number : Z4S5775

# Sheet-Name : UNI-Modul DWG-Number : Z4S5776

# Sheet-Name : UNI-Modul DWG-Number : Z4S5777

# Sheet-Name : UNI-Modul DWG-Number : Z4S5778

# Sheet-Name : VARIANT DWG-Number : Z3S5811A

# Sheet-Name : Mechanical Parts DWG-Number : Z3S5809
# Sheet-Name : Mechanical Parts DWG-Number : Z3S5810A
# Date-Time : 30.Jul.93 17:14:41 Account : be

#

# Variant : PSB1

# :Resistors

‘R1:20817 :RES :270 :R04010A : :

‘R2 :8762 :RES :180 :R04010A : :

‘R3 :8762 :RES :180 :R04010A : :

‘R4 :8762 :RES :180 :R04010A : :

‘R5 :8762 :RES :180 :R04010A : :

‘R6 :8762 :RES :180 :R04010A : :

‘R7 :8762 :RES :180 :R04010A : :

‘R8 :20868 :RES :390 :R04010A : :
‘R8_8 :20578 :RES :4.7K :R04010A : :
'R9 :4716 :RES :820 :R04010A : :
'R9_9 :3960 :RES :8.2K :R04010A : :
‘R11 :4716 :RES :820 :R04010A : :
'R11 11 :3960 :RES :8.2K :R04010A : :
'R12 :4716 :RES :820 :R04010A : :
'R12_12 :3960 :RES :8.2K :R04010A : :
'R13 :20820 :RES :33K :R04010A : :

34 BRUKER AQR Mainframe-Manual



List of parts Power-Supply-Board ( PSB1)

'R13_13 :8543 :RES :1.8K :R04010A : :
‘R14 :20820 :RES :33K :R04010A : :
‘R14_14 :8543 :RES :1.8K :R04010A : :
‘R15 :8761 :RES :120 :R04010A : :
‘R16 :8761 :RES :120 :R04010A : :
‘R18 :8761 :RES :120 :R04010A : :
'R19 :8761 :RES :120 :R04010A : :
:R20 :8761 :RES :120 :R04010A : :
'R21 :8761 :RES :120 :R04010A : :

# :Capacitors

:C1 :42147 :CAP_POL1 :4700U :C_RAD_SPC : :
:C2:22692 :CAP_POL1 :2200U :C_RAD_SPC : :
:C3:42147 :CAP_POL1 :4700U :C_RAD_SPC ::
:C4 :42147 :CAP_POL1 :4700U :C_RAD_SPC ::
:C5:22692 :CAP_POL1 :2200U :C_RAD_SPC ::
:C6 :22694 :CAP_POL1 :10000U :C_RAD_SPC ::
:C7 :42147 :CAP_POL1 :4700U :C_RAD_SPC : :
:C8 :1937 :CAP :100N :C010A010 : :

:C9 :1937 :CAP :100N :C0O10A010 : :

:C11 :1937 :CAP :100N :C010A010 : :

:C12 :1937 :CAP :100N :C010A010: :
:C13:1937 :CAP :100N :C010A010: :

:C14 :1937 :CAP :100N :C010A010: :

:C15 :1991 :CAP_POL :10U :CO10EO025 : :

:C16 :1991 :CAP_POL :10U :CO10EO025 : :

:C18 :1991 :CAP_POL :10U :C0O10EO025 : :

:C19 :1991 :CAP_POL :10U :C0O10EO025 : :
:C20:1991 :CAP_POL :10U :CO10EO025 : :
:C21:1991 :CAP_POL :10U :CO10EO025 : :

:C22 :1985 :CAP_POL :100U :C020E040 : :
:C23:1985 :CAP_POL :100U :C020E040 : :
:C25:1985 :CAP_POL :100U :C020E040 : :
:C26 :1985 :CAP_POL :100U :C020E040 : :
:C27 :1985 :CAP_POL :100U :C020E040 : :
:C28:1985 :CAP_POL :100U :C020E040 : :

AQR Mainframe-Manual BRUKER



Appendix

36

# :Diodes

:D1
:D2
:D4
:D5
:D6
:D7

14326 :1N4004 : :DO41 : :
14326 :1N4004 : :DO41 : :
14326 :1N4004 : :DO41 : .
14326 :1N4004 : :DO41 : :

14326 :1N4004 : :DO41 : :

14326 :1N4004 : :DO41 : :

142146
142146
20448
142146
142146
119161
142146

:LM338T : :TO220_SPC : :
:LM338T : :TO220_SPC ::
:SOLDER_SPRIN: :LOETBUG11 : :
:LM338T : :TO220_SPC : :
:LM338T : :TO220_SPC : :
‘LT1083CP : :TO220_SPC ::
:LM338T : :TO220_SPC ::

# :Connectors

84 :J1 :6948 :41612A96MC : :41612A96MC : :

15:J2 :21904 :41612A15MH : :41612A15MH : :

# :divers

‘F1
‘F2
‘F3
‘F4
‘F5
‘F6
‘F7

:GR1 :362
:GR2 :362
:GR3 :362
:GR4 :362
‘GR5 :362
‘GR6 :362

:2254 :FUSE :2.0AT:F_6_3X32::

12253 :FUSE :1.6A T :F_6_3X32::

12253 :FUSE :1.6A T :F_6_3X32::

:2256 :FUSE :4.0A T :F_6_3X32 : : (for ECLO1 and higher)
12253 :FUSE :1.6A T :F_6_3X32 ::

2259 :FUSE :8A T :F_6_3X32::

:2255 :FUSE :4.0A T :F_6_3X32 : : (for ECLO1 and higher)
:GRAETZ_SPC :KBPC602 :BR_SPC : :
:GRAETZ_SPC :KBPC602 :BR_SPC : :
:GRAETZ_SPC :KBPC602 :BR_SPC : :
‘GRAETZ_SPC :KBPC602 :BR_SPC : :
:GRAETZ_SPC :KBPC602 :BR_SPC : :
:GRAETZ_SPC :KBPC602 :BR_SPC : :

BRUKER AQR Mainframe-Manual



List of parts Power-Supply-Board ( PSB1)

:GR7 :362 :GRAETZ_SPC :KBPC602 :BR_SPC : :

:JU11 :20448 :
:JU13 :20448 :
‘LED1 :21866 :
‘LED2 :21866
:LED3 :21866
:LED4 :21866
:LED5 :21866
‘LEDG6 :21866
‘LED7 :21866

SOLDER_SPRIN: :LOTBUG11 :LOETBUEGEL :
SOLDER_SPRIN: :LOTBUG11 :LOETBUEGEL :
LED :GRUEN :LED3 ::
:LED :GRUEN :LED3 ::
:LED :GRUEN :LED3 ::
:LED :GRUEN :LEDS3 : :
:LED :GRUEN :LED3 : :
:LED :GRUEN :LED3 : :
:LED :GRUEN :LED3 : :

:MECH1 :Z212472 :PCB : :Z3P2966 :PRINT :
:MECH10 :22598 :SUMMENBEFEST: : :SUMMENBEFESTIGUNG:

‘MECH100 :25573 :SCREW_RND :M3x8 : :LINSENSCHRAUBE :
‘MECH101 :25573 :SCREW_RND :M3x8 : :LINSENSCHRAUBE :

‘MECH11 :22599 :SUMMENBEFEST: : :SUMMENBEFESTIGUNG:

i RECHTS :

‘MECH12
‘MECH13
‘MECH14
‘MECH15
‘MECH16
‘MECH17
‘MECH18
‘MECH18
‘MECH19
‘MECH19

122633
122633
122633
:25648
122633
125648

‘MECH?2 :Z212473

‘MECH20
‘MECH20
‘MECH21
‘MECH21
‘MECH22
‘MECH23
‘MECH24
‘MECH25

AQR Mainframe-Manual

122633
125689
122633
25689
122633
122633
122633
122633

:Z212153 :HALSSCHRAUBE:M2.5x8.5: :HALSSCHRAUBE :
1212153 :HALSSCHRAUBE:M2.5x8.5: :HALSSCHRAUBE :
:Z12153 :HALSSCHRAUBE:M2.5x8.5: :HALSSCHRAUBE :
:Z12153 :HALSSCHRAUBE:M2.5x8.5: :HALSSCHRAUBE :
:SICH.HALTER :5x20/6x3: :SICH.HALTER :
:SICH.HALTER :5x20/6x3: :SICH.HALTER :
:SICH.HALTER :5x20/6x3: :SICH.HALTER :
‘RIVET_TUBE :2,5X0,3X:RIVET_TUBE :ROHRNIETE :
:SICH.HALTER :5x20/6x3: :SICH.HALTER :
‘RIVET_TUBE :2,5X0,3X:RIVET_TUBE :ROHRNIETE :
"HEAT_SINK :Z2M7650 :KK100X230 :KUEHLKOERPER :
:SICH.HALTER :5x20/6x3: :SICH.HALTER :
‘RIVET_TUBE :2,5X0,25:RIVET_TUBE :ROHRNIETE :
:SICH.HALTER :5x20/6x3: :SICH.HALTER :
‘RIVET_TUBE :2,5X0,25:RIVET_TUBE :ROHRNIETE :
:SICH.HALTER :5x20/6x3: :SICH.HALTER :
:SICH.HALTER :5x20/6x3: :SICH.HALTER :
:SICH.HALTER :5x20/6x3: :SICH.HALTER :
:SICH.HALTER :5x20/6x3: :SICH.HALTER :

BRUKER

37



Appendix

‘MECH26 :22633 :SICH.HALTER :5x20/6x3: :SICH.HALTER :
‘MECH27 :22633 :SICH.HALTER :5x20/6x3: :SICH.HALTER :
‘MECH28 :22633 :SICH.HALTER :5x20/6x3: :SICH.HALTER :
:MECH29 :22633 :SICH.HALTER :5x20/6x3: :SICH.HALTER :
'MECHS3 :Z12447 : : : ::

‘MECH33 :9600 :DIST_BOLT :M3X12 : :DISTANZBOLZEN :
:MECH34 :9600 :DIST_BOLT :M3X12 : :DISTANZBOLZEN :
:MECH35 :9600 :DIST_BOLT :M3X12 : :DISTANZBOLZEN :
:MECH36 :4303 :DIST_BOLT :M3X40 : :DISTANZBOLZEN :
:MECH37 :9600 :DIST_BOLT :M3X12 : :DISTANZBOLZEN :
‘MECH38 :9600 :DIST_BOLT :M3X12 : :DISTANZBOLZEN :
‘MECH39 :9600 :DIST_BOLT :M3X12 : :DISTANZBOLZEN :
‘MECH4 :712438 :LABEL : : :BESCHRIFTUNGSFOLI:

:MECHA40 :4303 :DIST_BOLT :M3X40 : :DISTANZBOLZEN :
:MECHA41 :2227 :ISOL.BUCHSE :M3 : :ISOL.BUCHSE :
‘MECH42 :2227 :ISOL.BUCHSE :M3 : :ISOL.BUCHSE :
‘MECH43 :2227 :ISOL.BUCHSE :M3 : :ISOL.BUCHSE :
:MECH44 :2227 :ISOL.BUCHSE :M3 : :ISOL.BUCHSE :
:MECHA45 :2227 :ISOL.BUCHSE :M3 : :ISOL.BUCHSE :
:MECHA48 :25584 :SCREW_COUNT_:M3x6 : :SENKSCHR :
‘MECH49 :25584 :SCREW_COUNT_:M3x6 : :SENKSCHR :
‘MECHS :Z12444 : : : ::

‘MECH50 :25584 :SCREW_COUNT_:M3x6 : :SENKSCHR :
‘MECHS51 :25584 :SCREW_COUNT_:M3x6 : :SENKSCHR :
:MECH52 :25584 :SCREW_COUNT_:M3x6 : :SENKSCHR :
:MECHS53 :25584 :SCREW_COUNT_:M3x6 : :SENKSCHR :
‘MECH54 :25584 :SCREW_COUNT_:M3x6 : :SENKSCHR :
:MECHS55 :25584 :SCREW_COUNT_:M3x6 : :SENKSCHR :
:MECHS56 :25578 :SCREW_COUNT _:M2.5x6 : :SENKSCHR :
:MECH57 :25578 :SCREW_COUNT_:M2.5x6 : :SENKSCHR :
:MECHS58 :25566 :SCREW_RND :M2.5x6 : :LINSENSCHRAUBE :
:MECHS59 :25566 :SCREW_RND :M2.5x6 : :LINSENSCHRAUBE :
:MECH®6 :22667 :EXTRACTOR_HA: : :AUSZIEHGRIFF 12TE:
‘MECHG60 :25568 :SCREW_RND :M2.5x10 : :LINSENSCHRAUBE :
‘MECH61 :25568 :SCREW_RND :M2.5x10 : :LINSENSCHRAUBE :

38 BRUKER AQR Mainframe-Manual



‘MECHG62
‘MECHG63
‘MECHG64
‘MECH®65
‘MECHG66
‘MECHG67
‘MECHG68
‘MECHG69

List of parts Power-Supply-Board ( PSB1)

25568 :
:25568
:25574
125574
:25574
:25574
:25574
:25574

SCREW_RND :M2.5x10 : :LINSENSCHRAUBE :

:SCREW_RND :M2.5x10 : :LINSENSCHRAUBE :
:SCREW_RND :M3x10 : :LINSENSCHRAUBE :
:SCREW_RND :M3x10 : :LINSENSCHRAUBE :
:SCREW_RND :M3x10 : :LINSENSCHRAUBE :
:SCREW_RND :M3x10 : :LINSENSCHRAUBE :
:SCREW_RND :M3x10 : :LINSENSCHRAUBE :
:SCREW_RND :M3x10 : :LINSENSCHRAUBE :

‘MECH?7 :22667 :EXTRACTOR_HA: : :AUSZIEHGRIFF 12TE:

‘MECH70
‘MECH71
‘MECH72
‘MECH73
‘MECH74
‘MECHT75
‘MECHT76
‘MECHT77
‘MECHT78
‘"MECH79

125574 :
125574 :
:25574
125574
125574
125574
125574
:25574
:25753
125753

SCREW_RND :M3x10 : :LINSENSCHRAUBE :
SCREW_RND :M3x10 : :LINSENSCHRAUBE :

:SCREW_RND :M3x10 : :LINSENSCHRAUBE :
:SCREW_RND :M3x10 : :LINSENSCHRAUBE :
:SCREW_RND :M3x10 : :LINSENSCHRAUBE :
:SCREW_RND :M3x10 : :LINSENSCHRAUBE :
:SCREW_RND :M3x10 : :LINSENSCHRAUBE :
:SCREW_RND :M3x10 : :LINSENSCHRAUBE :
‘:NUT_HEXAGONA:M2.5 : :SK_MUTTER :

‘NUT_HEXAGONA:M2.5 : :SK_MUTTER :

‘MECHS8 :22668 :LEITERPL.HAL: : :LEITERPL.HALTER :

‘MECHS80
‘MECHS81
‘MECHB82
‘MECH83
‘MECH84
‘MECHS85
‘MECHB86
‘MECH87
‘MECHB88

25590
125590
125590
125590
25590
125590
125589
125589
121486

‘WASHER_FAN :M2,5 : :FAECHERSCHEIBE :
‘WASHER_FAN :M2,5 : :FAECHERSCHEIBE :
‘WASHER_FAN :M2,5 : :FAECHERSCHEIBE :
‘WASHER_FAN :M2,5 : :FAECHERSCHEIBE :
‘WASHER_FAN :M2,5 : :FAECHERSCHEIBE :
‘WASHER_FAN :M2,5 : :FAECHERSCHEIBE :
‘WASHER :M2.5 : :UNTERLAGSCHEIBE :
‘WASHER :M2.5 : :UNTERLAGSCHEIBE :

‘TRANS ZUB WA:TO220 : :TRANS ZUB WAERMRL:

‘MECH?9 :22668 :LEITERPL.HAL: : :LEITERPL.HALTER :

‘MECH90 :21486 :TRANS ZUB WA:T0O220 : :TRANS ZUB WAERMRL:

‘MECH93 :21486 :TRANS ZUB WA:T0O220 : :TRANS ZUB WAERMRL:

AQR Mainframe-Manual

BRUKER

39



Appendix

‘MECH97 :25573 :SCREW_RND :M3x8 : :LINSENSCHRAUBE :
‘MECH98 :25573 :SCREW_RND :M3x8 : :LINSENSCHRAUBE :
‘MECH99 :25573 :SCREW_RND :M3x8 : :LINSENSCHRAUBE :

8 :RN1 :473 :RES_PAK :1K :DIP16 : :
6 :RN2 :473 :RES_PAK :1K :DIP16 : :
:TEST_CON : :
::TEST_CON ::
:TEST_CON : :
:TEST_CON ::
‘TEST_CON : :
:“TEST_CON ::
:TEST_CON : :
:TEST_CON ::
:TEST_CON : :
:TEST_CON ::
‘TEST_CON : :
:“TEST_CON ::
:TEST_CON : :
:TEST_CON ::

TP1G
:TP1P
:TP2G
:TP2P
:TP3G
:TP3P
:TP4G
:TP4P
:TP5G
:TP5P
‘TP6G
‘TP6P
TP7G
:TP7P

142145
142145
142145
142145
142145
142145
142145
142145
142145
142145 :
142145
142145
142145
142145

TP :
TP
TP :
TP
TP :
TP :
TP :
TP
TP :
TP :
TP :
TP :
TP :
TP

:Z1:4446 ::0: ::

22 :338::5.1V:::

:Z3:2958 ::6.8V:::

:Z4 :338
:Z5 :338
:Z6 :328 ::15V @ ::
27 :328 115V @

40

5.1V
5.1V

BRUKER

AQR Mainframe-Manual



List of parts Power-Supply-Board ( PSB2 )

List of parts Power-Supply-Board ( PSB2 )

4.8

# Company : SPECTROSPIN AG

# Product : AQR

# Print-Name : Power-Supply Print-Number: Z3P2966

# Sheet-Name :
# Sheet-Name :
# Sheet-Name :
# Sheet-Name :

# Sheet-Name

# Sheet-Name :
# Sheet-Name :

UNI-Modul DWG-Number : Z4S5775
UNI-Modul DWG-Number : Z4S5776
UNI-Modul DWG-Number : Z4S5777
UNI-Modul DWG-Number : Z4S5778

: VARIANT DWG-Number : Z3S5811A

Mechanical Parts DWG-Number : Z3S5809
Mechanical Parts DWG-Number : Z3S5810A

# Date-Time : 30.Jul.93 17:14:41 Account : be

#

# Variant : PSB2

# :Resistors

:R1 :8762 :RES :180 :R04010A : :

‘R2 :8762 :RES :180 :R04010A : :

'R3 :20817 :RES :270 :R04010A : :
‘R4 :20817 :RES :270 :R04010A : :
'R5:20817 :RES :270 :R04010A : :
‘R6 :20817 :RES :270 :R04010A : :
‘R7 :20817 :RES :270 :R04010A : :
‘R8 :20820 :RES :33K :R04010A : :

‘R8_8 :8543 :RES :1.8K :R04010A : :

'R9 :20820 :RES :33K :R04010A : :
'R9_9 :8543 :RES :1.8K :R04010A : :
‘R10 :1012 :RES :1.5K :R04010A : :
'R10_10:4677 :RES :12K :R04010A : :

‘R11 :1012 :RES :1.5K :R04010A : :

'R11_11:4677 :RES :12K :R04010A : :

'R12 :1012 :RES :1.5K :R04010A : :

AQR Mainframe-Manual

BRUKER

41



Appendix

42

'R12_12 :4677 :RES :12K :R04010A : :
‘R13:1012 :RES :1.5K :R04010A : :

'R13 13:4677 :RES :12K :R04010A : :
‘R14 :20868 :RES :390 :R04010A : :

‘R14_14 :20578 :RES

:R15
‘R16
:R17
‘R18
‘R19
‘R20
‘R21

:8761
18761
18761
18761
:8761
8761
:8761

# :Capacitors

Cl:
C2:
:C3
:C4
:C5
:C6
:C7
:C8
:C9
:C10
:C11
:C12
:C13
:C14
:C15
:C16
:C17
:C18
:C19
:C20
:C21
:C22

22694
22692

142147
142147
122694
142147
122692

:1937
11937
:1937
:1937
11937
1991
11991
11991
11991
11991
11991
1991
:1985

:CAP_POL1
:CAP_POL1
:CAP_POL1
:CAP_POL1
:CAP_POL1
:CAP_POL1
:CAP_POL1
11937 :CAP :100N :C010A010 ::
1937 :CAP :100N :C010A010 : :
:CAP :100N
:CAP :100N
:CAP :100N
:CAP 100N
:CAP 100N
:CAP_POL :
:CAP_POL :
:CAP_POL
:CAP_POL
:CAP_POL
:CAP_POL
:CAP_POL :
:CAP_POL :

4. 7K :RO4010A : :
‘RES :120 :R04010A : :
‘RES :120 :R04010A : :
‘RES :120 :R04010A : :
‘RES :120 :R04010A : :
‘RES :120 :R04010A : :
‘RES :120 :R04010A : :
‘RES :120 :R04010A : :

:10000U :C_RAD _SPC: :
:2200U :C_RAD_SPC ::
:4700U :C_RAD_SPC ::
:4700U :C_RAD_SPC ::
:10000U :C_RAD_SPC ::
:4700U :C_RAD_SPC ::
:2200U :C_RAD_SPC : :

:C010A010 : :
:C010A010: :
:C010A010::
:C010A010: :
:C010A010: :
10U :CO10E025 : :
10U :CO10E025 : :

:10U :CO10E025 : :
:10U :CO10E025 : :
:10U :CO10E025 : :
:10U :CO10E025 : :

10U :CO10E025 : :
100U :C020E040 : :

BRUKER AQR Mainframe-Manual



List of parts Power-Supply-Board ( PSB2 )

:C23:1985 :CAP_POL :100U :C020E040 : :
:C24 :1985 :CAP_POL :100U :C020E040 : :
:C25 :1985 :CAP_POL :100U :C020E040 : :
:C26 :1985 :CAP_POL :100U :C020E040 : :
:C27 :1985 :CAP_POL :100U :C020E040 : :
:C28:1985 :CAP_POL :100U :C020E040 : :

# :Diodes

:D1 :4326 :1N4004 : :DO41 : :
:D2 :4326 :1N4004 : :DO41 : :
:D3:4326 :1N4004 : :DO41 : :
:D4 :4326 :1N4004 : :DO41 : :
:D5 :4326 :1N4004 : :DO41 : :
:D6 :4326 :1N4004 : :DO41 : :
:D7 :4326 :1N4004 : :DO41 : :

:11C1:19161 :LT1083CP : :TO220_SPC : :
:IC2 :42146 :LM338T : :TO220_SPC : :
:IC3 :42146 :LM338T : :TO220_SPC : :
:IC4 :42146 :LM338T : :TO220_SPC ::
:11C5:19161 :LT1083CP : :TO220_SPC : :
11C6 :42146 :LM338T : :TO220_SPC : :
J1C7 :42146 :LM338T : :TO220_SPC : :

# :Connectors
84 :J1 :6948 :41612A96MC : :41612A96MC : :
15 :32 :21904 :41612A15MH : :41612A15MH : :

'F1:2258 :FUSE :6.3A T :F_6_3X32::

:F2:2252 :FUSE :1.25A T :F_6_3X32 : :

:F3:2254 :FUSE :2.0A T :F_6_3X32::

'F4 :2254 :FUSE :2.0A T :F_6_3X32 ::

:F5:4907 :FUSE :6,3A T :F_6_3X32 :: (for ECLO1 and higher)
:F6 :2256 :FUSE :3.15A T :F_6_3X32 ::

AQR Mainframe-Manual BRUKER



Appendix

44

'F7:2252 :FUSE :1.25A T :F_6_3X32 : :

:GR1 :362 :GRAETZ_SPC :KBPC602 :BR_SPC : :

:GR2 :362 :GRAETZ_SPC :KBPC602 :BR_SPC : :

'GR3 :362 :GRAETZ_SPC :KBPC602 :BR_SPC : :

:GR4 :362 :GRAETZ_SPC :KBPC602 :BR_SPC : :

:GR5 :362 :GRAETZ_SPC :KBPC602 :BR_SPC : :

:GR6 :362 :GRAETZ_SPC :KBPC602 :BR_SPC : :

:GR7 :362 :GRAETZ_SPC :KBPC602 :BR_SPC : :

:JU10 :20448 :SOLDER_SPRIN: :LOTBUG11 :LOETBUEGEL :
:JU12 :20448 :SOLDER_SPRIN: :LOTBUG11 :LOETBUEGEL :
:JU14 :20448 :SOLDER_SPRIN: :LOTBUG11 :LOETBUEGEL :
:JU8 :20448 :SOLDER_SPRIN: :LOTBUG11 :LOETBUEGEL :
:LED1 :21866 :LED :GRUEN :LEDS ::

:LED2 :21866 :LED :GRUEN :LEDS3 : :

:LED3 :21866 :LED :GRUEN :LEDS3 : :

‘LED4 :21866 :LED :GRUEN :LED3 : :

:LEDS5 :21866 :LED :GRUEN :LED3 ::

:LED®6 :21866 :LED :GRUEN :LED3 ::

:LED7 :21866 :LED :GRUEN :LEDS : :

:MECH1 :Z212472 :PCB : :Z3P2966 :PRINT :

:MECH10 :22598 :SUMMENBEFEST: : :SUMMENBEFESTIGUNG:

‘MECH2100 :25573 :SCREW_RND :M3x8 : :LINSENSCHRAUBE :
‘MECH101 :25573 :SCREW_RND :M3x8 : :LINSENSCHRAUBE :
:MECH11 :22599 :SUMMENBEFEST: : :SUMMENBEFESTIGUNG:

c1i i RECHTS :

‘MECH12 :712153 :HALSSCHRAUBE:M2.5x8.5: :HALSSCHRAUBE :
‘MECH13 :Z712153 :HALSSCHRAUBE:M2.5x8.5: :HALSSCHRAUBE :
‘MECH14 :212153 :HALSSCHRAUBE:M2.5x8.5: :HALSSCHRAUBE :
‘MECH15 :712153 :HALSSCHRAUBE:M2.5x8.5: :HALSSCHRAUBE :
‘MECH16 :22633 :SICH.HALTER :5x20/6x3: :SICH.HALTER :

‘MECH17 :22633 :SICH.HALTER :5x20/6x3: :SICH.HALTER :

‘MECH18 :22633 :SICH.HALTER :5x20/6x3: :SICH.HALTER :

‘MECH18 :25648 :RIVET_TUBE :2,5X0,3X:RIVET_TUBE :ROHRNIETE :
:MECH19 :22633 :SICH.HALTER :5x20/6x3: :SICH.HALTER :

‘MECH19 :25648 :RIVET_TUBE :2,5X0,3X:RIVET_TUBE :ROHRNIETE :

BRUKER AQR Mainframe-Manual



‘MECH2 :Z212473 :

‘MECH20 :
‘MECH20
‘MECH21
‘MECH21
‘MECH22
‘MECH23
‘MECH24
‘MECH25
‘MECH26
‘MECH27
‘MECH28
‘MECH29

:MECH3 :Z212448
19600
19600
19600
4303
19600
19600
19600

‘MECHS3
‘MECH34
‘MECHS35
‘MECHS36
‘MECH37
‘MECHS38
‘MECH39

22633

125689
122633
125689
122633
122633
122633
122633
122633
122633
122633
122633

:DIST_BOLT
:DIST_BOLT
:DIST_BOLT :
:DIST_BOLT
:DIST_BOLT
:DIST_BOLT :
:DIST_BOLT

List of parts Power-Supply-Board ( PSB2 )

:RIVET_TUBE :2,5X0,25:RIVET_TUBE :ROHRNIETE :
:SICH.HALTER :5x20/6x3: :SICH.HALTER :
:RIVET_TUBE :2,5X0,25:RIVET_TUBE :ROHRNIETE :
:SICH.HALTER :

:SICH.HALTER
:SICH.HALTER
:SICH.HALTER
:SICH.HALTER
:SICH.HALTER
:SICH.HALTER
:SICH.HALTER
:SICH.HALTER

‘M3X12:
‘M3X12:
M3X12 :
:M3X40 :
‘M3X12:
M3X12 :
‘M3X12:

:5x20/6x3:
:5x20/6x3:
:5x20/6x3:
:5x20/6x3:
:5x20/6x3:
:5x20/6x3:
:5x20/6x3:
:5x20/6x3:

:SICH.HALTER :
:SICH.HALTER :
:SICH.HALTER :
:SICH.HALTER :
:SICH.HALTER :
:SICH.HALTER :
:SICH.HALTER :

:DISTANZBOLZEN :
:DISTANZBOLZEN :
:DISTANZBOLZEN :
:DISTANZBOLZEN :
:DISTANZBOLZEN :
:DISTANZBOLZEN :
:DISTANZBOLZEN :

‘MECH4 :Z212438 :LABEL : : :BESCHRIFTUNGSFOLI:

:MECH40
:MECH41
:MECH42
:MECH43
‘MECH44 :
:MECH45
:MECH48
:MECH49

:MECHS50 :25584 :SCREW_COUNT_:M3x6 :
:MECH51 :25584 :SCREW_COUNT_:M3x6 :
‘MECH52 :25584 :SCREW_COUNT_:M3x6 : :
‘MECH53 :25584 :SCREW_COUNT_:M3x6 :

AQR Mainframe-Manual

14303

12227
12227
12227

12227

2227

'ISOL.BUCHSE :
'ISOL.BUCHSE :
'ISOL.BUCHSE :
'ISOL.BUCHSE :
'ISOL.BUCHSE :
125584 :SCREW_COUNT_:M3x6
125584 :SCREW_COUNT_:M3x6
:MECHS5 :212445

:DIST_BOLT :M3X40 : :DISTANZBOLZEN :

M3 : :ISOL.BUCHSE :
M3 : :ISOL.BUCHSE :
M3 : :ISOL.BUCHSE :
M3 : :!ISOL.BUCHSE :
M3 : :ISOL.BUCHSE :
: :SENKSCHR :
: :SENKSCHR :
:SENKSCHR :
:SENKSCHR :
SENKSCHR :
:SENKSCHR :

BRUKER

HEAT_SINK :Z2M7650 :KK100X230 :KUEHLKOERPER :
:SICH.HALTER :5x20/6x3: :SICH.HALTER :

45



Appendix

‘MECH54 :25584 :SCREW_COUNT_:M3x6 : :SENKSCHR :
‘MECHS55 :25584 :SCREW_COUNT_:M3x6 : :SENKSCHR :
‘MECHS56 :25578 :SCREW_COUNT_:M2.5x6 : :SENKSCHR :
‘MECHS57 :25578 :SCREW_COUNT_:M2.5x6 : :SENKSCHR :
‘MECH58 :25566 :SCREW_RND :M2.5x6 : :LINSENSCHRAUBE :
‘MECH59 :25566 :SCREW_RND :M2.5x6 : :LINSENSCHRAUBE :
‘"MECH®6 :22667 :EXTRACTOR_HA: : :AUSZIEHGRIFF 12TE:
‘MECHG60 :25568 :SCREW_RND :M2.5x10 : :LINSENSCHRAUBE :
‘MECHG61 :25568 :SCREW_RND :M2.5x10 : :LINSENSCHRAUBE :
‘MECHG62 :25568 :SCREW_RND :M2.5x10 : :LINSENSCHRAUBE :
‘MECHG63 :25568 :SCREW_RND :M2.5x10 : :LINSENSCHRAUBE :
‘MECHG64 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
‘MECHG65 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
‘MECHG66 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
‘MECHG67 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
‘MECHG68 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
‘MECHG69 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
‘MECHY7 :22667 :EXTRACTOR_HA: : :AUSZIEHGRIFF 12TE:
‘MECH70 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
‘MECH71 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
‘MECH72 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
‘MECH73 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
‘MECH74 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
‘MECHY75 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
‘MECH76 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
‘MECH77 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
‘MECH78 :25753 :NUT_HEXAGONA:M2.5 : :SK_MUTTER :
‘MECH79 :25753 :NUT_HEXAGONA:M2.5 : :SK_MUTTER :
‘MECHS8 :22668 :LEITERPL.HAL: : :LEITERPL.HALTER :
‘MECHS80 :25590 :WASHER_FAN :M2,5 : :FAECHERSCHEIBE :
‘MECHS81 :25590 :WASHER_FAN :M2,5 : :FAECHERSCHEIBE :
‘MECH82 :25590 :WASHER_FAN :M2,5 : :FAECHERSCHEIBE :
‘MECHS83 :25590 :WASHER_FAN :M2,5 : :FAECHERSCHEIBE :
‘MECHB84 :25590 :WASHER_FAN :M2,5 : :FAECHERSCHEIBE :
‘MECHS85 :25590 :WASHER_FAN :M2,5 : :FAECHERSCHEIBE :
‘MECHS86 :25589 :WASHER :M2.5 : :UNTERLAGSCHEIBE :

46 BRUKER AQR Mainframe-Manual



List of parts Power-Supply-Board ( PSB2 )

:MECH87 :25589 :WASHER :M2.5 : :UNTERLAGSCHEIBE :
:MECH88 :21486 :TRANS ZUB WA:TO220 : :TRANS ZUB WAERMRL:
:MECH9 :22668 :LEITERPL.HAL: : :LEITERPL.HALTER :

:MECH90 :21486 :TRANS ZUB WA:T0O220 : :TRANS ZUB WAERMRL.:
:MECH92 :21486 :TRANS ZUB WA:TO220 : :TRANS ZUB WAERMRL:
:MECH93 :21486 :TRANS ZUB WA:TO220 : :TRANS ZUB WAERMRL
:MECH94 :21486 :TRANS ZUB WA:TO220 : :TRANS ZUB WAERMRL:
:MECH95 :6141 :TRANS ZUB WA:TO218 : :TRANS ZUB WAERMRL:
:MECH096 :6141 :TRANS ZUB WA:T0O218 : :TRANS ZUB WAERMRL:
‘MECH97 :25573 :SCREW_RND :M3x8 : :LINSENSCHRAUBE :
:MECH98 :25573 :SCREW_RND :M3x8 : :LINSENSCHRAUBE :
:MECH99 :25573 :SCREW_RND :M3x8 : :LINSENSCHRAUBE :

8 :RN1 :473 :RES_PAK :1K :DIP16 : :

6 :RN2 :473 :RES_PAK :1K :DIP16 : :

:TP1G :42145 :TP : :TEST_CON : :

‘TP1P :42145 :TP : :TEST_CON : :

‘TP2G :42145 :TP : :.TEST_CON : :

:TP2P :42145 :TP : :TEST_CON ::

:TP3G :42145 :TP : :TEST_CON : :

:TP3P :42145 :TP : :TEST_CON : :

:TP4G :42145 :TP : :TEST_CON : :

‘TP4P :42145 :TP : :TEST_CON : :

:TP5G :42145 :TP : :.TEST_CON : :

:TP5P :42145 :TP : :TEST_CON ::

:TP6G :42145 :TP : :TEST_CON : :

:TP6P :42145 :TP : :TEST_CON : :

:TP7G :42145 :TP : :TEST_CON : :

‘TP7P :42145 :TP : :TEST_CON : :

:Z1:328 ::15V @ ::

122 :328 ::15V @

:Z3:343 ::10V @

:Z4 :343 110V @

:Z5:343 ::10V @

:Z6 :343 ::10V :

Z7 4446 ::0: ::

AQR Mainframe-Manual BRUKER



Appendix

List of parts Power-Supply-Board ( PSB3) 4.9

# Company : SPECTROSPIN AG

# Product : AQR

# Print-Name : Power-Supply Print-Number: Z3P2966

# Sheet-Name : UNI-Modul DWG-Number : Z4S5775

# Sheet-Name : UNI-Modul DWG-Number : Z4S5776

# Sheet-Name : UNI-Modul DWG-Number : Z4S5777

# Sheet-Name : UNI-Modul DWG-Number : Z4S5778

# Sheet-Name : VARIANT DWG-Number : Z3S5811A

# Sheet-Name : Mechanical Parts DWG-Number : Z3S5809
# Sheet-Name : Mechanical Parts DWG-Number : Z3S5810A
# Date-Time : 30.Jul.93 17:14:41 Account : be

#

# Variant : PSB3

# :Resistors

‘R1:20817 :RES :270 :R04010A : :

‘R2 :8762 :RES :180 :R04010A : :

‘R4 :8762 :RES :180 :R04010A : :

‘R5 :8762 :RES :180 :R04010A : :

'R6 :8762 :RES :180 :R04010A : :

‘R7 :20817 :RES :270 :R04010A : :

‘R8 :20868 :RES :390 :R04010A : :
'R8_8 :20578 :RES :4.7K :R04010A : :
'R9 :1012 :RES :1.5K :R04010A : :
'R9_9:2769 :RES :3.3K :R04010A : :
‘R11 :4716 :RES :820 :R04010A : :
'R11 11 :3960 :RES :8.2K :R04010A : :
‘R12 :4716 :RES :820 :R04010A : :
'R12_12 :3960 :RES :8.2K :R04010A : :
'R13 :4716 :RES :820 :R04010A : :
'R13_13:3960 :RES :8.2K :R04010A : :

48 BRUKER AQR Mainframe-Manual



List of parts Power-Supply-Board ( PSB3 )

'R14 :1012 :RES :1.5K :R04010A : :
'R14_14 :4677 :RES :12K :R04010A : :
'R15 :8761 :RES :120 :R04010A : :
'R16 :8761 :RES :120 :R04010A : :
‘R18 :8761 :RES :120 :R04010A : :
‘R19 :8761 :RES :120 :R04010A : :
'R20 :8761 :RES :120 :R04010A : :
'R21 :8761 :RES :120 :R04010A : :

# :Capacitors

:C1 :42147 :CAP_POL1 :4700U :C_RAD_SPC ::
:C2:22692 :CAP_POL1 :2200U :C_RAD_SPC ::
:C4 :42147 :CAP_POL1 :4700U :C_RAD_SPC ::
:C5 :42147 :CAP_POL1 :4700U :C_RAD_SPC ::
:C6 :42147 :CAP_POL1 :4700U :C_RAD_SPC ::
:C7 :22694 :CAP_POL1 :10000U :C_RAD_SPC : :
:C8 :1937 :CAP :100N :C010A010 : :

:C9 :1937 :CAP :100N :C010A010 : :

:C11 :1937 :CAP :100N :C010A010 : :

:C12 :1937 :CAP :100N :C010A010 : :
:C13:1937 :CAP :100N :C010A010 : :

:C14 :1937 :CAP :100N :C010A010: :
:C15:1991 :CAP_POL :10U :CO10EO025 : :

:C16 :1991 :CAP_POL :10U :CO10E025 : :

:C18 :1991 :CAP_POL :10U :CO10EO025 : :

:C19 :1991 :CAP_POL :10U :CO10EO025 : :

:C20 :1991 :CAP_POL :10U :C0O10EO025 : :

:C21 :1991 :CAP_POL :10U :CO10EO025 : :
:C22:1985 :CAP_POL :100U :C020E040 : :
:C23:1985 :CAP_POL :100U :C020E040 : :
:C25:1985 :CAP_POL :100U :C020E040 : :
:C26 :1985 :CAP_POL :100U :C020E040 : :
:C27 :1985 :CAP_POL :100U :C020E040 : :
:C28:1985 :CAP_POL :100U :C020E040 : :

AQR Mainframe-Manual BRUKER



Appendix

# :Diodes

:D1 :4326 :1N4004 : :DO41 : :
:D2 :4326 :1N4004 : :DO41 : :
:D4 :4326 :1N4004 : :DO41 : :
:D5 :4326 :1N4004 : :DO41 : :
:D6 :4326 :1N4004 : :DO41 : :
:D7 :4326 :1N4004 : :DO41 : :

1IC1 :42146 :LM338T : :TO220_SPC : :
11C2:42146 :LM338T : :TO220_SPC : :
[1C4 :42146 :LM338T : :TO220_SPC : :
11IC5 :42146 :LM338T : :TO220_SPC : :
11C6 :42146 :LM338T : :TO220_SPC : :
21C7 :19161 :LT1083CP : :TO220_SPC : :

# :Connectors
84 :J1 :6948 :41612A96MC : :41612A96MC : :
15 :J2 :21904 :41612A15MH : :41612A15MH : :

# divers

'F1:2254 :FUSE :2.0A T :F_6_3X32::

:F2 :2250 :FUSE :0.8A T :F_6_3X32::

:F4 :2254 :FUSE :2.0A T :F_6_3X32::

'F5 :2255 :FUSE :2.5A T :F_6_3X32::

:F6 :2255 :FUSE :2.5A T :F_6_3X32::

:F7 :4907 :FUSE :5A T :F_6_3X32::

'GR1 :362 :GRAETZ_SPC :KBPC602 :BR_SPC : :

:GR2 :362 :GRAETZ_SPC :KBPC602 :BR_SPC : :

:GR4 :362 :GRAETZ_SPC :KBPC602 :BR_SPC : :

:GR5 :362 :GRAETZ_SPC :KBPC602 :BR_SPC : :

:GR6 :362 :GRAETZ_SPC :KBPC602 :BR_SPC : :

:GR7 :362 :GRAETZ_SPC :KBPC602 :BR_SPC : :

:JU12 :20448 :SOLDER_SPRIN: :LOTBUG11 :LOETBUEGEL :
:JU15 :20448 :SOLDER_SPRIN: :LOTBUG11 :LOETBUEGEL :
:LED1 :21866 :LED :GRUEN :LED3 ::

50 BRUKER AQR Mainframe-Manual



:LED2 :21866 :
:LED3 :21866 :
:LEDS5 :21866 :
‘LEDG6 :21866 :
‘LED7 :21866 :

List of parts Power-Supply-Board ( PSB3 )

LED :GRUEN :LEDS ::
LED :GRUEN :LEDS ::
LED :GRUEN :LEDS3 ::
LED :GRUEN :LED3 ::
LED :GRUEN :LEDS3 ::

‘MECHL1 :Z212472 :PCB : :Z3P2966 :PRINT :

‘MECH10 :22598 :SUMMENBEFEST: : :SUMMENBEFESTIGUNG:

‘MECH100 :25573 :SCREW_RND :M3x8 : :LINSENSCHRAUBE :

‘MECH101 :25573 :SCREW_RND :M3x8 : :LINSENSCHRAUBE :

‘MECH11 :
:MECH12
:MECH13
:MECH14
:MECH15
:MECH16
:MECH17
:MECH18
:MECH18
:MECH19
:MECH19

22599

‘MECH?2 :Z212473

‘MECH20
‘MECH20
‘MECH21
‘MECH21
‘MECH22
‘MECH23
‘MECH24
‘MECH25
‘MECH26
‘MECH27

122633
125689
122633
:25689
122633
122633
122633
122633
122633
122633

‘MECHS3 :Z212449

:SUMMENBEFEST: : :SUMMENBEFESTIGUNG:

212153 :HALSSCHRAUBE:M2.5x8.5: :HALSSCHRAUBE :
212153 :HALSSCHRAUBE:M2.5x8.5: :HALSSCHRAUBE :
1212153 :HALSSCHRAUBE:M2.5x8.5: :HALSSCHRAUBE :
1212153 :HALSSCHRAUBE:M2.5x8.5: :HALSSCHRAUBE :
122633
122633
122633
125648
122633
125648

:SICH.HALTER :5x20/6x3: :SICH.HALTER :
:SICH.HALTER :5x20/6x3: :SICH.HALTER :
:SICH.HALTER :5x20/6x3: :SICH.HALTER :

‘RIVET_TUBE :2,5X0,3X:RIVET_TUBE :ROHRNIETE :

:SICH.HALTER :5x20/6x3: :SICH.HALTER :

‘RIVET_TUBE :2,5X0,3X:RIVET_TUBE :ROHRNIETE :

‘HEAT_SINK :Z2M7650 :KK100X230 :KUEHLKOERPER :

:SICH.HALTER :5x20/6x3: :SICH.HALTER :
‘RIVET_TUBE :2,5X0,25:RIVET_TUBE :ROHRNIETE :
:SICH.HALTER :5x20/6x3: :SICH.HALTER :
‘RIVET_TUBE :2,5X0,25:RIVET_TUBE :ROHRNIETE :
:SICH.HALTER :5x20/6x3: :SICH.HALTER :
:SICH.HALTER :5x20/6x3: :SICH.HALTER :
:SICH.HALTER :5x20/6x3: :SICH.HALTER :
:SICH.HALTER :5x20/6x3: :SICH.HALTER :
:SICH.HALTER :5x20/6x3: :SICH.HALTER :
:SICH.HALTER :5x20/6x3: :SICH.HALTER :

‘MECHS3 :9600 :DIST_BOLT :M3X12 : :DISTANZBOLZEN :
‘MECHS34 :9600 :DIST_BOLT :M3X12 : :DISTANZBOLZEN :
‘MECHS35 :9600 :DIST_BOLT :M3X12 : :DISTANZBOLZEN :
‘MECHS6 :4303 :DIST_BOLT :M3X40 : :DISTANZBOLZEN :

AQR Mainframe-Manual

BRUKER

51



Appendix

:MECH37 :9600 :DIST_BOLT :M3X12 : :DISTANZBOLZEN :
:MECH38 :9600 :DIST_BOLT :M3X12 : :DISTANZBOLZEN :
:MECH39 :9600 :DIST_BOLT :M3X12 : :DISTANZBOLZEN :
‘MECHA4 :712438 :LABEL : : :BESCHRIFTUNGSFOLI:

‘MECH40 :4303 :DIST_BOLT :M3X40 : :DISTANZBOLZEN :
‘MECHA41 :2227 :ISOL.BUCHSE :M3 : :ISOL.BUCHSE :

:MECH42 :2227 :ISOL.BUCHSE :M3 : :ISOL.BUCHSE :

:MECHA43 :2227 :ISOL.BUCHSE :M3 : :ISOL.BUCHSE :

:MECH44 :2227 :ISOL.BUCHSE :M3 : :ISOL.BUCHSE :

:MECHA45 :2227 :ISOL.BUCHSE :M3 : :ISOL.BUCHSE :

:MECHA48 :25584 :SCREW_COUNT _:M3x6 : :SENKSCHR :
‘MECH49 :25584 :SCREW_COUNT_:M3x6 : :SENKSCHR :
‘MECHS :Z212446 : :: ::

:MECHS50 :25584 :SCREW_COUNT_:M3x6 : :SENKSCHR :
:MECHS51 :25584 :SCREW_COUNT_:M3x6 : :SENKSCHR :
‘MECH52 :25584 :SCREW_COUNT_:M3x6 : :SENKSCHR :
:MECHS53 :25584 :SCREW_COUNT _:M3x6 : :SENKSCHR :
‘MECH54 :25584 :SCREW_COUNT_:M3x6 : :SENKSCHR :
:MECHS55 :25584 :SCREW_COUNT_:M3x6 : :SENKSCHR :
:MECHS56 :25578 :SCREW_COUNT_:M2.5x6 : :SENKSCHR :
‘MECH57 :25578 :SCREW_COUNT_:M2.5x6 : :SENKSCHR :
‘MECHS58 :25566 :SCREW_RND :M2.5x6 : :LINSENSCHRAUBE :
‘MECH59 :25566 :SCREW_RND :M2.5x6 : :LINSENSCHRAUBE :
‘MECHS®6 :22667 :EXTRACTOR_HA: : :AUSZIEHGRIFF 12TE:
:MECHG60 :25568 :SCREW_RND :M2.5x10 : :LINSENSCHRAUBE :
:MECH61 :25568 :SCREW_RND :M2.5x10 : :LINSENSCHRAUBE :
:MECHG62 :25568 :SCREW_RND :M2.5x10 : :LINSENSCHRAUBE :
‘MECHG63 :25568 :SCREW_RND :M2.5x10 : :LINSENSCHRAUBE :
‘MECHG64 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
‘MECHG65 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
:MECHG66 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
:MECHG67 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
:MECHG68 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
‘MECHG69 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
‘MECH?7 :22667 :EXTRACTOR_HA: : :AUSZIEHGRIFF 12TE:
‘MECH70 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :

52 BRUKER AQR Mainframe-Manual



List of parts Power-Supply-Board ( PSB3 )

:MECH71 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
:MECH72 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
:MECH74 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
‘MECHY75 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
:MECH76 :25574 :SCREW_RND :M3x10 : :LINSENSCHRAUBE :
:MECH78 :25753 :NUT_HEXAGONA:M2.5 : :SK_MUTTER :

:MECH79 :25753 :NUT_HEXAGONA:M2.5 : :SK_MUTTER :

:MECHS8 :22668 :LEITERPL.HAL: : :LEITERPL.HALTER :

:MECHS80 :25590 :WASHER_FAN :M2,5 : :FAECHERSCHEIBE :
:MECHS81 :25590 :WASHER_FAN :M2,5 : :FAECHERSCHEIBE :
:MECHS82 :25590 :WASHER_FAN :M2,5 : :FAECHERSCHEIBE :
:MECHS83 :25590 :WASHER_FAN :M2,5 : :FAECHERSCHEIBE :
:MECH84 :25590 :WASHER_FAN :M2,5 : :FAECHERSCHEIBE :
:MECHS85 :25590 :WASHER_FAN :M2,5 : :FAECHERSCHEIBE :
:MECHS86 :25589 :WASHER :M2.5 : :UNTERLAGSCHEIBE :
:MECH87 :25589 :WASHER :M2.5 : :UNTERLAGSCHEIBE :
:MECHS88 :21486 :TRANS ZUB WA:TO220 : :TRANS ZUB WAERMRL:
:MECH?9 :22668 :LEITERPL.HAL: : :LEITERPL.HALTER :

:MECH90 :21486 :TRANS ZUB WA:TO220 : :TRANS ZUB WAERMRL:
:MECH92 :21486 :TRANS ZUB WA:TO220 : :TRANS ZUB WAERMRL:
:MECH?93 :21486 :TRANS ZUB WA:T0O220 : :TRANS ZUB WAERMRL:
‘MECH94 :21486 :TRANS ZUB WA:T0O220 : :TRANS ZUB WAERMRL.:
:MECH95 :6141 :TRANS ZUB WA:TO218 : :TRANS ZUB WAERMRL:
:MECH97 :25573 :SCREW_RND :M3x8 : :LINSENSCHRAUBE :
:MECH98 :25573 :SCREW_RND :M3x8 : :LINSENSCHRAUBE :
:MECH99 :25573 :SCREW_RND :M3x8 : :LINSENSCHRAUBE :

8 :RN1 :473 :RES_PAK :1K :DIP16 : :

6 :RN2 :473 :RES_PAK :1K :DIP16 :

Z1:4446 ::0:::

:Z2 :341::8.2V

:Z4 :338 : 5.1V :

:Z5:338::5.1V

:Z6 :338 : 5.1V :

:Z7 343 ::10V :

AQR Mainframe-Manual BRUKER



Appendix

Scheme Power-Supply-Adapter (PSD1) 4.10

54 BRUKER AQR Mainframe-Manual



Scheme Power-Supply-Adapter (PSD1)

3
E
0
c!
B
A

>
o0
=] ‘: S|
¥ N s g, U z ¥
& o = m sz ¢r ~0
¢ 2 A6 Ld dddH 7 |
I 1w 2
veewr B &= £ o - ) A vzor o
b & : 5 ABLOND ™ ¥ddH — i
@ 8zg I ¥ o o o
s b 4 N £ L
TETY S— 3 & — a— T o
] acir b & S g R
s b & E o
vosir B & s 2 AeamaaT &4 czer
S o
s gecir b &~ w—ﬁm 6 or O ks
| S— £ ,
T S— e g oo EaaT 4 1z o o
i L
—b 4 -
wzir B 4 2 - ABX 8 e <+
w4 3 DI Y Q. ~ S
~ vez i b & S = aNOX @] o © |
i [ — : S — 5 QB
88z Ir x‘ N ~ N o
H — osz e b £ g g a— <5 0¢8]
e 8 ¥ — B s NN
sz b & =
3 & P4 - .
o g b & o ABOND- XY 8L ¢r ODo~-3 5 1
Sl ovee i b & ﬁq>—ﬁ§ A cor x EEHZZ
zir b & : e <3 _ 2
H D oz B & = e —4 @] OL ot L
e i & L4 e Z c - =
S SR S S Y as56&835
e & ¥ 3 = S R
§  — — e SR 610N~ X3 "
RS 252 1P ' ; e - 0
e ABLN™XY & x s}
Brzir E— ® & AGLN-XY B GLer <C
I — ore v B N s R
VET I N
& R —
o e b 4— 2 v er i
vee i ° I
- ]
ABLOND™ XY x
H Bzz \r bt L
sz b 4— r— — - - - - - — — — — — — —
viZ 5 g} 2oL ol
- e b 44— > | - iy o
— a4 .2 2
voz If oLz *‘ ?’ ; ‘
| ABLd™ XY x s (] ] L]
gz b ¢————~n0d X8 £ e = ‘
PR — s N
g V6L IF 5 g} R .g S
Lir P ¢— H ‘ g |
s b 4— H a
|- vBL Ir E §} — ] c ]
ABOND™ XY x ‘ ~ SLILI
oo B Q———AeNOTXy 4 o °
< L . =
b 4— K 8 H =
o[ veror E g} ‘ % % % ‘ ° g i
bl (2]
> |0 s
o b 44— L@ > 5 3 Ola L
M vl ¢ — x“> NOOL R 3 319
8oL i1r ABd” X & ? =N _{6‘ s ]
— e ‘ 3 e § =L
= ve ir 094 1P ‘ a 5‘ £ ¢ ‘ o
£ Qe
el ¢——— N 0 e PR .
PO — g | 2 51 3 H
[ wioe B 4 —8 ] osrer | O
_— aNoX * & vsL 2r 5
o Y —— \ 3 F ASREXL o1 o E |
 S— @ b Qo l<l ||
veL ur ‘ M — ]
P ————— x - o |
[ ) 4— ASdXL Ll
D S— X >3 D — "
e x B S— p
b ———ae | e 1<l |2
° e —a S a— Sl lal b
Al TR S— du i R S — T PP
b 3 | QAo 51208
a1 e b 2 > e el (SN B
o r—
2 L — S 3 S —
© vooir B @ — N ‘ 5 - ‘
=N 08 801 ir ABONI " ¥ddH !& & o i
> b4 * 2 8 RGET o o B
z I 8 a— T
- V6 LF ‘ " voL 2n ‘t‘ 52 1
g irp_ ¢————————4 > o 2%
3 — 5 R o0 2r s
S veir B 3 o8 ir —> D 4 o0 o0 | 3 |
21° A6d” ¥ddH o { Q v6 Zr ™ o]
g ®r " g Da—
H o ovewr b & - Q ve ¢ H
¥ R T — \ o — |
= a— x S — T /L
ol | > N —
2 b —4———1 @ P
Ely — wiu b 3 o K — ]
2] e - g N — .
A6 LN~ ¥ddH 2 ‘ €
2 = ——a t > S a— 5
) | — = 3 8 S — T bl
N veor o ‘ & Vs gr ‘ g
5 girb____  ¢———————— - g §
® 4 2 & . & ASOND™10 8s er L]
NI veir B 4 > — ‘ n o Y 4 5 o ‘
2 gg ir A6 LOND ™ ¥dddH g o 2 vy 2r
ar sl _—4— T | > ASa10 o or C U
g D S— —
g — 1 ;= v ar
SH s — 28 3 D — ]
g web—2 x o ! 2 T Awe |
< . A6 Ld™¥ddH § z = ve zr |
o
8 wnb—a 1 tlg 3 & AOND™3 3+ 8 or \
Y o P Qoo
w (&}
E ‘ :( E‘ VL zr
3 Q * A6d” ¥3H 8L zr ‘
g —
-
3
E ‘ o ‘
5. S ]
s
£ _ _ _
L
g [ I [ T = I S I — I -

AQR Mainframe-Manual BRUKER 55



Appendix

Assembly map Power-Supply-Distribution (PSD1) 4.11

56 BRUKER AQR Mainframe-Manual



Assembly map Power-Supply-Distribution (PSD1)

= I = I = ; - T = T =
z
K G ) I
o
o
&
(S)
[}
L g
[%]
2 2
(=)
[%2] < <
a <
~ 0
= — o o o, |t
I 9L < N [
ao
&gﬁvn
o < NN
O 0 « .. L
L 9%
D - o
C 8- 22
R
G
H g5 2Eg nm
Lo < »nad
o o
o, 0 5 I
C000000000000000000000000000000 .0
©0000000000000000000000000000000 s
F - = =
- Rl
o
s
L s H
8
Q\_U
g
<
= =
M
o
c (00
H 2 NEY H
o (R[]
ol 1 ]
s |
SE,
Lot
555
&9
H s N H
kd ko
5
2
g
8
kd kd
\ ko
o o
W H
"
O ‘oooooos0oos O
N 1 ERLvINEE] 1 I
2
2
~ [~
L™ T ) T [=] T (3] T @ T <

AQR Mainframe-Manual

BRUKER

57



Appendix

Scheme User-Bus 4.12

58 BRUKER AQR Mainframe-Manual



Scheme User-Bus

[ I [ I S I 3] @ <
=z
R a &
)
(@)
| o |
—
(@)
L
o o 2]
n
)
© o
" . <
m M
H | own H
o N~
N0
e ~
X Sawv |
i L o—mm [
(O8] O« NN
< O
[ D @ R
I-— 22
o T - Z2Z |
o X X _ o._ &
g Ogecs
o=
H << << nvao H
2 ol
>
H aiv i+ DAEIN X5 4 & L
o1g 1+ DABIN XTY > !,
910 1 PABINT XY g a ||
M SLv LF 1 I |
A6 LONO™ XY E 1Z
518 1r - 18
ABTOND™ XY A6 LONO™ XY ]
[ _ TR s % L
viv i+ DABII XY ]
vig i+ DABII XT 4 > [ |
e v10 10 BABLaTXHY 3 c n
i v b & o
e b & =
[ _ o b & N 8ﬁﬁ W
2w ir DABNTXT ¢ a 2
218 1+ PABNXT > " =
o 5 — x © o
i 210 10 R ABN-xy 4 gz 3 o
LIV L _ Q =
i AN — ——}—8 LI ]
i ol S— L on I -
owv 1r P ABITXY 2 © K
- o1e i+ P ABIXT 4 > 2 |
010 ir @ x Q|
v 10 DoBYNIIS al
M smir D ¢ <l 1 | [
ONIBYN3JS 45 r b_ON9g3 & —T—
a v i D_NODOV & i
" 88 i1 I~
ONONODQY g5 ¢ E oY
L] wor D305 4 clo |
RN — z
o|¥|lo
010 PONIITTY <~
oo 9v 11 vas oL | o
EERTN Sl —
9 1r 93
H v b & =4 [
E RN Nl of
Zz
ok & S
" [ wir b & T [
S 555
LR I g7
— 1 wirbl & 2Nl Y
o v b &
g mr bl &
E]
> ok & |
o~ ev e P ONOX G
N 2
. ee it ONOX ¢ 5 3
Ha 2o v B onox 9 * € u H
o o ABX u g
B g e P ABX ¢ >3 o =
o % ] z ol
7 1o g 8
<« M H
e
s
2|, i
"
o
o
2 i
~
N
I~ < |
3z
°
SH H
0
8
H
]
D o) )
8
J
5
sH H
N
2
&
<
EN o
]
N
o
He |-
2
8
~N
°
E
6| |
£
N
P
L
g s T o I 5 T S s <

AQR Mainframe-Manual

BRUKER

59



Appendix

18

17

14

lost updote: 22 JUL 93 10:43

22 JUL 93 10:43

Y T o T S T = T <
Zz
o S
(7]
o
o |
=
(@)
Ll
o 2]
n
)
D] =
< <<
m "
| O n —
o ™~
o N v
x™Sny |
L E ™ [
«— NN
) Dy
I N
N ™~N o o
z zZ
—
x = O o <]
O OG2E
P e =
<< << mhnad H
> ol
oiv zr DAGIN X84 2 — |
918 zr DABIN XY > '\
x
9o zr D & o L
saver B4 o
I }—2
— o
ABLOND XY o1 r A6 LOND™ XN N s
viv o0 DABLI X8 & o
vig or DABLD X84 > 7‘
v10 or Ra6Lg™xeA x
ove b & ——
e b & c o
_ o b & N 1S) |
zwv o0 DABN XT 3 2
218 2r DABN X3 4 > ol | | H
21 er DABN X 4 g 3 =l
L zr _ ] ) =)o,
AT D a— 1 HEEN:
L8 o v P L ] o|y |
_ Lo er Fd s ~
owv zr R ABIXY H 1|
o8 or D A6 XY ¢ > [
010 zr R ABI" XY % >
ov or DoBYNIdS & ° |
s o B 4 5] bt
ONOBVN3IJS g5 zr [ ONDd3 & Ql
v ¢r R_NOOQV <L J 1
BB Zr T
ONONOJOV
8) zr ~d3 |
woer dI0S S|
wa b & ™)
o zr Pon9dz clo Ll
ov zr vas = #
wer b 4 o ~ g
90 zr 12s oL [ o)
wa b &
smar b & —
b & o H
we B Q- R
vwor b & TE>
we bk & TS “
we b & SO o
a
wer b & S N Y
o zr D ONOIZT 4 L
ev o0 D_ONOX 4 o
e e B_ONOX ¢ S 3 ~
2
2 o D_onox 4 3 u
v er ABX v o
> o) |
weer D_ABX 4 > & o 3 |
e bnex 4 * Q <]
S o
ol
o
<|
=
y
S I w I =] I @ I <

/files /home /users /be /AQR/ogr _user _bus/2.drw
2

(o2]
o

BRUKER

AQR Mainframe-Manual



Scheme User-Bus

14 T T — TR T T oT T ST T 2N T 4N TH S ]} T 3 T ] T T T ] T g T 2 T T T z T T
<5 ¥6G/GSEZ ON OMO | I I [ ] | | | ou] | 7]
NIdSQOd103dS VE96ZdS7Z ON Ul _ | | [sezzz| | || c6 v /]| Auo
g /1 10 ¢ 189yg UONDOIJIPOWN "AOJddy umo.q m.,m,.hmmwmﬁ
d3AI303Y ¢ 1071S Y
Sn8-IN0D
ANO-3INVY S — g, T T T T — J nJ&-sN8-ozI 8
ONO
Ly - -
aN9S ABLOND™XY¥  ASLOND™XL
pesakiou | Yor 10-§0S D —
oE zy L 10-5N8-0z!
e oLy tnr 10-ON9JZI L]
7 pasoid-jou ONDS pasor-to pasoid-jou
21 -
pasod-jou 7 b ASONOTXL  AGONO™XY peZh 0y, 10YOS
7 * usdo Jo wyp @ 40 7 40 ¥ 6y R =
—_ — = - - — — pas0)d-jou
pa201d-10u o
ABL-"XY ABL+TXY AB-"XY AB+TXY aNDx  ABX
A s | s A
3
I 2
g t M
§ 2
= O
kS E
: ” ” (Bl
m S ]
3 A1l =] Bl |4 gl B
3l 3 b é L 2 ™ O o
9 < < 9 o
<
A A A A A A
& & & & & & & & & & & & & & & &
Q o o o a a N a o a o o o o a o
2 2 2 2 2 e 2 8 8 e 8 ] 2 2 8 ]
X o | @ v < 0 < v
2 % | |2 > R || b & _ W
ol A ol i3 i < 2 Q S I
. 2 || i o || Zz e} (s} o S
z Z | |o > z | |o > z 'a] 4 o
H 2 |l 2 2 ||e 312 g (Pl ([
5 2|5 < < |2 1 ]
& & & & & & & & & & & & & & & &
@ @ @ @ @ @ @ @ @ @ @ @ ® P @ @
2 2 2 2 2 2 2 2 8 |3 2 2 2 2 8 2 3
D
1
2 |E R ol [ F B |4 u ¥
L 2 | < o o 3 = 5 x
= S = 1z 2 o Z| 2] > Z ©
o = o ) 3 ] b= 9 (=] <
< oI < < < ~
& & & & & & & & & & & & & & & &
» » » » » » » » > > > > > > > »
> = z z 2 z z H 3 4 3 3 2 z 3 z
H & H H N H H
3
oz I 61 I 8L I I I ETH I St I vL I [ I A I [ I oL I 6 I 8 I L I ] I S I v I [ I Z I U

S¥:@L €6 NP ZZ :210pdN 101 $HiQL €6 NP ZZ  MIP'C/SNQTIasn~ubo/ydy/3q/s1asn/awoy/sany/

61

BRUKER

AQR Mainframe-Manual



Appendix

18

17

14

lost updote: 22 JUL 93 10:07

22 JUL 93 10:08

O I ) T ) I 5 _ I -
Zz
o i
%)
o
x H
=
O,
W
o )
(78]
wn
D &
<<
an) M S
| ©o©o H
o~
o N0
Sa v
L ST o™
«— NN
D35
) < e m
| < <+ O o
z z
—
X X, _o._., [
g oogc
P e =
< << vhwvwad H
> ol
91w v DASINTXL 2
018 vr DASIN-XI4 >, —
910 vr R ASLN”XI4 3z L]
S1v or i
N — F—-
ASTOND XL ASLOND™ XL & || i
— SLO vr N ><\ —
viv or DASTI XL > &
w18 vr DASIT XY . |
v10 vr RASLI™X1 4] x
cwver B 4 Ll
e B & c 1
coer b @ S
=
v vr 5 g}"‘ = 1
e b @ ol |
woer B & 2 2 ]
LY vl f
AGOND™XL D — ] 2 ° o
Le vr — P 9
ASOND XL ASOND™ XL >
- 1o wr N 2|
ouv v D AT XL . I
018 vr D AT X4 o2 >-_—
o1 vr B_ASd XTYG x 3 ™
6v vr DBYN3aS 3 !
a
68 v 5
ONOBYN3IS g5 ONOd3 o |
av o B_NODOY i
88 v —
ONONOIQY gy pp — |
wv v Bi0-m0S &
N
wr 10-ON99ZI e
= owb & clo ]
v v D107VES 51
wer b & EINS
9o v B_10-T08 SN i
ver B &
e B & —
o H
a—1 ow b & .2
vV vl Z"g X
wor B & 5,
2 o
vwer b 4 €8¢
wor b & 58
b 4 5L
owb & L
zv vr ONOX l -
8 v D OROX 2 B \
2 5 ”
zovr _0ONOX ¢ 3 0
v o ABX v 2
2 af | o H
2 ] z
woer B_ABX 4 g 8
o
o
<
-
3§
= T = T _ : _ _ : _

/files /home /users /be /AQR/ogr _user _bus/4.drw
2

(o}
N

BRUKER

AQR Mainframe-Manual



Scheme User-Bus

Y T ™ T =) T 3} <
Zz
R o |
(%)
o
H ' |
=
(@)
Ll
o o =
n
)
ol o
& D] < < [
a8 M
H | © ©o
o ™~
o ~ Y0
I~ [ARNVO NN
= L — M =]
) 5NN
H <C e |
I O o o
z z
—
< X & . o_ o |
o v cC
g T =
Jc ¢
L << << mhnad H
ol o
2 _ > 2
aiv gr DASIN XL &
DASIN XL _ >
L] 918 57 \ ASINX NS L
sosr B 4 =2
Siv sr 1 3
< ASLONXL siasr B¢ ASLOND™ XL 5 1 s
o ASTONG XL g0 5 p————q 000 L] 78 o
viv sr DASLI XL 3
DASIa XL >
- viB8 SF 4 AGLd- XL *‘ -
wosr b 4 = —
cver b &
el aesr b & c <]
oo b & 2
aver b & °
[ assr b & or—T— 1
zosr b & 2 =%
N - _ 1 o ECIRS T N
~ ASONO™XL g5 B 4 AL T ol «l®l [
NSO g gr B X ] s[®
H oiv gr R ASd XL H - — [
og o0 D AGA XL G >+ ST
o0 50 P ASd™XL 4 x o
I 6V SF BYN3dS Nl |
68 Sr g
ONOBVNIGS 65 g [ ONog <L
[ 8V Sr NOOQV! —
88 s¢ ]
ol ONONODQY gy op 33 |
| w sr DIo"wios S
Y — clo
[ o sr Pio~anoozd sl L]
ovor D 10"vas & 4 < o
mer b & NINZ
o 90 or BI07T0S ol ] o
wer B & —
sesr b & H
H S S— g
werl &= 23
v8 Sf m L02>
o) ©x |
§ 0 S m [s1s} g
s wer b & oy
. eer b & 2 N H
o £ s —
3 v or D_ONOX & o
3 za 0 D_ONOX 4 3 5 |
< 2
N 2 or p_ONIX 4 n 9
hi v 5r ABX N 2 @
=M asr D_ABXx 4 >3 d 3 [
2 wer B_Aex 4 & 8
EIN ol
n
e

22 JUL 93 10:44

/files /home /users /be /AQR/ogr _user _bus /5.drw
2

AQR Mainframe-Manual

BRUKER

63



Appendix

18

17

14

lost updote: 22 JUL 93 10:45

22 JUL 93 10:45

= I m T - 1 - _ : _
Zz
o i
%)
o
x H
=
O,
W
o 2]
(78]
wn
D &
< <
an) M N
| ©o©o H
™~
o ~ QN0
aum I~
L 5 M [T
«— NN
D35
) < e |
lo© 22
z z
—
X @  _o_ ©
g O9eEg
P e =
< << vhwvwaod H
& 2]
1w o0 PASINXL 3
918 or RASINTX1 4 >, ™
910 or DASTNXIY X3 Ll
swor D ¢ o
RN Y S— I
ASTOND XL ASLOND™ XL & || i
— GLo or S x | — <
viv or DASLI XL 3
vig or DASITX14 o5 1
710 9r RASLI™X1]] x
cver b & S -
asor b & C i
P S S
aver b 4~ 2
asor b & ol | ||
ZLo or E g}‘ ?’ 2 m»—<
Ly or ] =
AT E___a F— 518 s L
e - ASAND~XL it 35 ]
) ASONS XL |5 or & 3|3
oiv or R ASd XL 3 fad Lo 1
o1g or RASd XL ¢ > 7 .*—
o010 or D ASax14 % 3 I
v or DBYNIIS G 3 !
68 o a
ONIBYNIGS g5 9p OND I3 ol
8v or NOJQV! <L L
88 or J—
ONONODQY gy op —3 ]
wor P07NIOS I
wor b & -
o or BIo~aN90Z clo |
ov or B_I0"VOS g e
mor b & NS
9 9r B 101054 SN i
wor b &~
ssor b &
oo b & o H
wo bl & 2
Zz
vaor b 4= R ]
wo b & £&3
wor b &4 55
co or PO-ONDOZT 5 L
oowd & L
zv or AONOX .
28 or B ONOX 4 2 s I
L * I %2}
2 or aNox 4 3 9
v 9r ABX . 32 2
tgor 76X ¢ >3 d s H
woer B A6x 4 & ]
o
o
<
-
3§
= T = T _ : _ _ : _

/fiLes /home /users /be /AQR/ogr _user _bus /6.drw
2

(o2}
1N

BRUKER

AQR Mainframe-Manual



Scheme User-Bus

u I W T S T 5 - -
Zz
) o i
%)
o
' x H
=
O,
W
i o )
o n
2
J— PR— o
H ‘ 2 1
H wn
. ¢ |
( ' m 5
. o o g
I \ ; 8 8 | oo H
8
ot [l . 1
- o ~
= S 1 ° an i
i M : ap N
o ) % s N N
I | & D < ~355 I
i e)
- @ oo "
© == |
13
> g O o =
o O c¢
I 5 < << rpnad H
&
i booig 5 . ¥ I
owv ¢+ PASTNTXT 3 g £
918 ¢r RASINTXLY] >, 2 s
[ 910 ¢r R ASINTXI] fal E‘ H =
B g in
(YY) S— ! 2
= ATTONO XL AGLOND XL 3 L i
i — S0 ¢Lr N X‘
v o DASIEXIG 2 %
H vig o~ DASIEXIY o |
— ! >
v10 o0 RASIa™xIq x 3 ||
ove b & 3
o
2 e b & . > c i
b ¢ ° b o
RN S— o g & 2
H g = 1
asr b & g o
RN 5 3 = e
Ly or a =)o,
3 AGONG~ XL [ — 1 9 O~ 8 |
O eI AGOND~ XL & S8
_ 1o e 2 218
Ll o o BAST XL G . x |
oug (o R _ASd7XLY > v -
010 ¢r R_ASd"x14 x 3 -
= ov oo PEVNISSG d i
68 (P E g g
ONIBYN3dS g5, [B_ONDd3 o |
[ 8v r L
NOOOY  gg sr —
g GNONODQY gy ¢ —3 i
" w o Pio"uios 4
b & M
M 15 o+ DO ONDIZ ; o i
ov o B0 VOS & 512
b & NS
i 9 0 B 10" 1054 SN i
EVLN " -
seur b & — 1
I RN S— Lo
woe bl & sf
oo b & E
i e |
g Y S— 23
s woe bl & &2
-H co o~ POONDIZI 5 L
3 co o ONDIZI 4
] v e b_ONOX 4 . —J
M 28~ B_ONOX 4 2 ~ I
S 2o o D_anox 4 * g n
s v o ABX . 9 E 1
s w8 B_ABX 4 > 3 2 N
3 D_nex 4 x o 3
S 10 ¢r g 8
El |
g

22 JUL 93 10:46

/files /home /users /be /AQR/ogr _user _bus /7.drw
2

AQR Mainframe-Manual

BRUKER

65



Appendix

Y T ™ T =) T 3} T @ T <
Zz
R o |
(%)
o
H ' |
=
(@)
Ll
o o =
n
)
ol o
- D] < <
Max W<
H | © ©o H
= o~
X 2.0
I~ | @) o un I~
= Ll & —mm [
e NN
Ut
H ) T e [
| o 0 O o
z z
—
< X & . o_ o |
g o9ggc
Jcc=
[ << << mhnaod H
o o
ower b & R —
oser b & 2 L]
H a
soer b & 2
Siv 8r _ 1 19
i ASTORDBIR g b4 - 1 £ H a
" ASLONO™HIH g5 gp ASLON9”83H E "
vLv 8 1 A
H ASLd™N3H 4180 ¢ H
Ntown owb 41 % ||
aver B 4 ASLd™¥3H
& ceer B & > c 2
| — e 2
_ €10 8r d =
Zuv gr pABN g3H ) >y oL 1 H
z18 sr DABN-UIH 3 O
z10 ar/\_—]N’auH 4 5 Elm
~ nver B 4 T 19 o |8 o
" ABONO™HIH  ggr B 4 - © O| o i
ABONS~ 8 3H
ABONO™MIH 1 g0 [ 4 I S S| Y
H owv or DAGI HIH G T > H
o gr PAEI"¥IH ] ; 2T
010 sr DS IIRG o |
= 6v 8r [RBYN3IJS I~ |
N — o]
ONOBVNIdS gogr b @ anN9d3 <l
1 8v 8 —
NOOQY  gg gr
S| ONONODQY gy gp a3 S|
wer P ouos & "
wer b & clo
H o sr D1a~ano0Z = M
9v 8r 10-v0S 3|¥lo
wer b & = |00z
o
i 90 8r 5 107108 Q (- o
swer b & —
L| sser b & o H
ol & sc
wer b & z'z
o [LX D — v22 ©
b we b 4 60 5
s ov gr DOTONDOZTG oy ~
" M wer b 4 - M
o ok &
3 v or P ONOX ¢ o
M e er D_ONOX 4 3 5 |
2
N zoer __anox 4 n g
s Lv 8n ABX 3 o H
E wger p__A6X ¢ >3 o s
N
s wer b__A8X 4 N 8
ol ol
n
e
~H H
b
s
21 o
"
[
o
20 H
~
~N
<! <|
H
°
©
21 H
P
3
2
d
D o) )
H
]
g
&
o H H
N
P
(3
<
Ny ]
®
3
N
o
o[ H
a
]
N
0
E
G (| -
<
N
»
S
g ™ T w T =) T [3) T @ T <

(o))
D

BRUKER AQR Mainframe-Manual



Scheme User-Bus

12 6r

D

ABX

Y = T S T S = <
Zz
R a
)
o
H o
=
(@)
W
& a
n
)
o
u ~N
D < <
M «x M0
H | © ©
= o ™~
¥ 290
~| @) aum
~ Ll e —mm
e NN
Ut
N o T s
| o o o
o)) z =
-
@ € & _o._,
g Ogoce
I I e g
H << < mhnao
o
over b & —
oiser B &~ >
m FEC — 2
sver b_____ ¢4 1 2
ASLONSTHIH la6r b @ 15
_ = ] (-
= ASTOND I g, o [ QASLOND™aaH] «
viv 60 _ a I
L ATTER L0 b4 >
ASTIEIH oo ¢
over B & ASLd-93n & (-
o ceer B 4 c
_ coer b & S )
Ziv 60 PABN HIH 3 2
H 218 6r DABN-TIHY) > . ol |
z10 6r PRGN IIHG 3 > ol
LV 6r Q =| o
3 e — }——d ERNE
- ABOND™83H ' o
] ABONOEIH | oo B4 & 28
L] owv 6r DNEaEIH G 3 S (I
a1 or DAGd YIHY > R
010 6r RA6d"¥IHY] x 3
- ov 6r B-EVNIIS & T °
68 67 al
ONOBYN3IdS g5 g0 B_aNDd3 <f(l
| 8v 6 S E—
NOOOY gg gp —
" ONONODOY g5 60 B3
" tv 6r R 107¥I0S
wer b &~ M
H ¢ 6r O~ONDOZI c|o
9v 6r _10°VOS g < o
wer b 4~ < loo|ar
o 9060 BT PS¢ o]
wer B &= —
seer b &
[ o b & =3
200 I S.c
b & Zz
v8 6" S
2l - we b & E5<
b ov o ETONOOZ G ge
4 N 2 N
@ £ 6r L
o ov 6 D_ONOX .
2 28 60 D_ONOX 3 s
] 60 B_anax 4 o 9
. v 6 ABX R 2 3
8
=7 e6r __A6X ¢ > & o e
s x & 3
a (8]
S
n
e

22 JUL 93 10:48

19

16

14

13

12

/files /home /users /be /AQR/ogr _user _bus /9.drw
2

AQR Mainframe-Manual

BRUKER

67



Appendix

18

17

14

lost updote: 22 JUL 93 10:48

22 JUL 93 10:49

u I W T =) T 5 - . -
Zz
o i
%)
o
x H
=
O,
W
o )
o (78]
2
&
\ “ M
S U) m i
s Do << [
5 3 K Mw ™o
le & 5 5 9 S H
8« E ©
5 23 g v ar~25
] H] ° ¥~ aon N
5 @ c L e m [
o ) Lf O NN
| 3 STs ... H
S— oo
P
[ R | S
- ZZ |
X @ . o_ o [
g O 9 ez
-
S < << vhwvwaod H
E
2
Q
o S n
o 5 M
awver B & gL,
siearr b ¢ g | [T N
it ]
swar b 4 p o)
siv our 1 2 2
ASLONO ¥3HGigaur B ¢ — 8 ||
ACTONO-g3H ASLOND™ §3H o !
S ewr N ©
viv our _ H £
ASTTEH o . 2
swar b & ASLd™Y3H & s [
cearr b 4 2 g i
= coor B & . 3 g o
ziv o D ABN" Y > o e =
_ > g = |
z18 air R ABN"¥3H( by @ ol |
z1o oir RABNTYIHG v ,5‘ % 2 :ﬁ
Liv owr E _ g} e g 6 3 E I
ABONOTHIH | g gr B ¢ AGDNS?MHL W8 3| & o
§ Y — T ¢ =k
owv oir DABI EIHG 3 v ]
18 o1+ DABI9IHY o7 ._
— o =
010 oir R A6d”YIHG x 2
ov our D~EVNIISG L 3 i
¢ S
68 air g
ONOBVYN3dS g5 g1 ONDd3 o |
8v oLr E NODJQVY g} [
88 air —
GNONODOY g5 g,1 — .
LY owr 5 10~ ¥10S g}
worl & i
1o ovr Ro"on90zd clo ]
ov orr D10°vaS & 512
warp & s3I
90 oir E 10710S g} D_ o
war b & -
ssorl & —
o H
— wor b .2
v OLr Z"g _
ve aLr E g}"‘ 3 EE i
= woar b 4 £5%
ov our DO-ONDIZT e
5
8 @r N
oar b & L]
v o p_ONOX_ & 1 o
zg aur p__ONOX 3 5 ~]
zor b_onox 4 > 3 9
v our ABX N 2 B
igar 26X ¢ 5 a = [
19 our 8 g
o
o
<
-
3§
L I [} T S I 5 _ : -

/files /home /users /be /AQR/ogr _user _bus/10.drw
2

(*)]
(o]

BRUKER

AQR Mainframe-Manual



Scheme User-Bus

19

16

14

13

12

u I W T =) T S I _ I .
Zz
- o
)
o
I o
=
(@)
W
- o
n
) ~
I D Z
m2 B
= M~
[l T 06
S~ P
xr < N 0
T aum
I~
i LW oo mm
) & ONN
o °
| -~ 0o5
— =z >
-
- o, 5.,
g Ogoce
I I e g
I << << hwao
avur b 4~
o
| sienr b ¢ N
swonur b 4 3 —
SLv LLr
I ICECHTRPIRVRY S— 1 @
= A6ONO™ 10 &
ABONOTIO gy 1y4r g
| IV LLP A6d710 . a | |
i vig e p_A6d710 ¢ > |
v10 1 R_A6d710 4 =
M cvur b 4
RIS ||
cour B & —
) ziv 1ir DAZINTTG z g
- >, c—
zig Lir RAZINTIO ¢ . S
M 210 wr PazinTiod 3 > =
LY e o of—
AZLONOTID g e B¢ - N 2l
o AZLONGTIO 419 11r AZLOND™ IO & 519,
i owv e B ACIa0 .2 3k
_ 4 ol
a8 Lir P ACLITIOG > L]
i o0 ur PazigTiod 2 L |
ov 1ir P~BYNIISG .
seur P & z
. ON9BVNIdS g5 1,0 B @ ON9d3 ol
8Y Lir g
H NOJOQY  gg 1yir ol |
ONONODQY gy | ¢ —3 =
LY Lr 107 410S
= el &
o 1 BOTON9DZ!
ov 1ir B10"v0s ¢ _ Q
[ wmurb & <l
90 ir E ‘U’T:}Sg} . 4 # o
SV Lir L g 5 ol
i ASONSIO sp i B3 _ 8 ]
ASONDTIO gy 1ur ASON9~I0 8
vy 1ir RASI7I0 - |
H - > A
D ASdT10 >
vg Lir P ASITIA ¢ ° 2
= v 1ir R_ASdTI0 ¢ 5 25
2o v e BTONDOZT G 212
8 €8 LIr SO
o w ur >l
M v e P_ONOX & 1 . kS
= zg 1ir p__GONOX 3 5
z D anox ¢ = ] w
~F 2 ur B_onox 4 3 @
Q oL ABX 1 . 32 ]
S 18 L R__ABX ) d %
EH wur _nex ¢ & 8
S
2
S
% ol
L
o H
b
8
" fo
&
o
E]
3
-H
N
2|4
°
SH
P
E
2
d
B [l
0
8
d
&
s H
N
@
(3
<
N
°
]
N
0
ol
0
8
N
°
E
G ||
<
N
»
S
g s I = T = T - : _ I _

AQR Mainframe-Manual BRUKER 69



Appendix

w fm T =) T ) T @ I <
Zz
< o 5
(7]
o
| o |
=
(@)
W
o o =
LJ n
2 <
| —_ — ? W
) x
o . ] ol
& H ) = < -
a =z
‘ o = M 00
H - o ©© H
5 3 H > o ™~
I & 2 r ST oo
- 8] a - i o anm I~|
= s 4 3 L& _mm [
ls @ ) FONN
H - ‘ S N
‘ 5 | N — O o
« - _zz
o e o, sk
Q OGeE
Jcc=
H R << << hnao H
o
)
& & - — — — q ¥
] —
H : |
owver b &~ u o . =]
0 c 1z |-
H BN — 2l § e |
x e v
PR — . s |8
Sy zur o < b ° [ |
<| AGONT~ 10 | — 1 < 2 ° ] e ‘ =
| stezir = A6ON9~10 6 3 o 8
AGOND 10 ] fwof2 02
_ 510 Tr a §9¢(d |g|gs
[ viv eur P ABITI0 & F4 S o ‘ H
vig zir B_ABdTI0 G > ‘ < c 2
5
v1o zir R_A6d710 ¢ =} 3 T
I vear b_& ; \ c -
PP — |2 o
- coar b & S e | E=
H 2w zur BACINTT ¢ 2 . H
> =
[41:N 40 g . = J =
o L zur [42EA m o g S o
AZIOND D |0 710 L 2 ;
= AZLOND10 & Ll
i ] RO 5 g1 p——q 000 0] g H
o cir DATIITI04 1 5 2 —
o018 ¢ir R ACIITIO > T 3
= oo zir R AZLgTI04] a N |
6v zir BoBYNIDS I~
68 Zir 2
H ONDBVN3GS g5 7, Bb__onoa3d M
sv zvr P_NoDOV & [
~ BB Zir N
= ONONODQY gy 7,0 3 u
w oz Pouios ¢ )
H warb & 10-0N90Z! clo L
o e g ~lo
ov zir B10"vas & < oolce
o wer b 4 o) i )
_ 9 zir D 107105 & = —
ov zir DASONTTIO ) 3
H 58 zir DASOND 04 12 o M
c
_ N — 2 s
~ v zir B_ASIT10 G 1 2 o> o
= vezir R ASJTID Yo Eég
e w2 zir DacaTio 4 3 s a
o wvarb & 5 o 2N H
o moar b &~ j @ . -
3 our b & ] 5
I v our B_ONOX & 1 - ] I~
N 8 zir GNOX 15 S 5
s 2oz P_anox 4 z o g
BN v ozir ABX =] ] m
2 b rex 4 > a <
Y La e Q I3 g
= ol 12 zir S o o]
8
~ L H
5
" ol ol
&
o
E]
=2 |-
-H
N
z v I~
©
~
< H
P
E
2
d
D o) )
0
8
d
&
s H H
N
2
(3
<
N fo o
°
]
N
o
Al H
0
8
N
°
E
G || -
<
N
»
S
g ™ w T =) T [3) T @ T <

~
o

BRUKER

AQR Mainframe-Manual



Scheme User-Bus

o w I 5 I 5 _ -
z
- a &
(%)
o
I ' H
=
(@)
Ll
I RS
— n
O
Il @) H
£
2 U =
- o
i o =
O <<
- an) Mo
I ‘ | L © ©o H
3 0 o~
§ r <~ aoawn
s I~ awn
i 8 L =
| C o - QA w— MM |7
° o o W) o N N
€ i i <
[ ‘ £ 2N ~S - v, L
. i 3 Me— 0o
s - ] |
5 ] e 22
5 3 3 -
- X X, _s_, F
E g Og92es
° —
I = < << vrwad H
ol N |
i 9Ly £ur _ E‘ ke
ASINWG g 0cin S— — ’ )
[ 9Ld €ur o 2 L
SLY €11 l E
ASTONO" Mg [ — .2
se e = ASLOND~Wd ] ||
= ASLOND WA gy cir R i .
LV CIF _ » a
ASETND 1o aup s
cver b 4 ASLana a L
o e B & C — i
i _ R S . < o
ziv cir PACLINTIO P4 =
= zig cir RACINTIO 4 > o} |
m z1o cir RPAZINTIO ¢ 2 = )
=
e AZ LOND10 5 =
N F4 © =
| LLB gur 5 S o
E LD €1r O g
J i J
] oLy €11 AR S |
oL8 £1r N .*
010 £ir a‘ N —
| 6V £1r ENEVNiug} S i
i s sir 4 5 |
ONOBYN3dS g5 ¢yp B_ONDd3 N
H sv eir D_n0OOY & 2l 1
BB €11 ENsNUDGng -
S| 8D €ir ~d3 i
| w oo Bi07di0s G o
wer b4 1070N9DZI "y
| L g E g} c 0'1 ||
ov eir P10"vas & <12
meir b 4= 5 p S
! 9 cir B10"10s ¢ 5|9 i
Sv €1ur l ;
ASONO™Wd g ¢y4r _ L8 —
H ASONO™Wd g5 gy ASOND™Wd & . i
w oir DAST AIG 1 5 3 .2
va cir DASINI § > ¢, 2 .
? i v2 c1r R_ASd"Wd 4] z téi o
e owvarb 4 55%
Py e b 4~ Nl
2 RO —
] v eir P_ONOX & 1 .
M ee e B_ONOX & € - |
S zo cir __0Nnox 4 3 "
o LV €ir ABX . g 2
BH weeir 26X ¢ 2 d E‘ H
g e _a6x Q Z
> (8]
gl o - 1
- |
ol ¢ |
8 a
S ‘ S
" |l 5 . s |
) ‘ 5 3 2
3 L 22
3 g ‘
[ S i - L]
S ‘ o B 2
o~ 5 5
o
i ‘ 5 <|
«
o
ol 2 |
b

/files /home /users /be /AQR/ogr user _bus/13.drw
2

AQR Mainframe-Manual

BRUKER

71



Appendix

18

17

14

lost updote: 22 JUL 93 10:19

22 JUL 93 10:20

O I W T ) I 5 -
Zz
o i
)
x o
o) o H
[ =
O (@)
| W
=z o =
v oir B 4 2 &
wanr B & z
wonr b & 8 L
wvnr B &
e B & n > i
wnr b & T o
osveir B & D) "
ecevir b 4~ m s 8 S
~ H
|
oovir B &+ &R
sever B & g
DI o o) ~|
e sonr b &4 WL mm [
O NN
ver b & N M
EEE?H"E g}"‘ D <+ N Ll
wonr b & 8- ; ;
wnr b 4~ -
wanr b & X @ « o . o M
g ggoc
wnr b & T eEQ
sevnr b & N E2cz ||
scavir B & 3z < <
= omr b & o
szv vir RABLINTX —°Xw n
528 vir RABLN"X¥ 4
520 vir RABLNT Xy
vevor B 4 H
veg vir DABIN X
- >
v20 vir DABIN-XT 4 2 || |
£V vir — E <
AGLOND™ X¥ g pur A6LOND™ XY 2
ABLONO™XY ¢z pir B 4—1 N ||
ey vir = &
AGLOND™ XY 728 pur A6LOND™ XY ||
- R — JdT1 b
gy vir R ABLITX 5
128 vir > =
- 3 = |
_ 120 vir DABLI X5 4 P 2 5| |
ozv vir R ABLITX N o
azg vir PA6LIX¥Y x o = |
020 vir RABLD” XYY g 9 o
ever b & 8 9 |
eevur b 4— 4 3 |
sonr B 4—— 2 L
8LV p4r R 5
ABOND™XY  gig pir 3 o i
- 4
ABOND™XY gio pir B 4——18 g
wwnr b4 2 4 |
Lesr P 4—————— ® ||
wonr B ¢——
9LV vir |
ABd™XY g, yir [P ABI XT 4 5 o
wonr b ¢———b -
SLY pir ANOX 2 | |
cie vir p__ONOX ¢ 5|3
o|Y|o
G0 vir __ONOX_ ¢ o|He
IV pLr ANOX . 5| |
v1g pir 2_ONOX g
v10 vir __anNOx € > g N —
SIV pir ABX |z o |
T 62
e vir P__A6X 4 — Té Z'g>
0
ABX 210 vir B AKX 4— s T 1
LV vir 'g 23
2 vir 26X ¢ &2
z10 wir LN ||
wer b & —
R SR <& L G
wowr B &4——1 2 i}
over b4 - ]
ABONS™¥daH g1 vir B9 —— X
_ - 1
TR —
6V il %
ABd™YddH 6@ pir o i
N6d7¥dH e pir B G— g
wurb @ — ¢
e b Q— I
8D vir
wour b & TR
wur b 4 o
o b & 3
v vir — .T
ABLN"¥ddH  og pyr ABLN"¥ddH . ]
| — N6IN¥ddH oo pir B 4—— %
e A6 LN ¥ddH .
T I
ownr b 4——
wourb___ 4 = |
ABLONO ¥ddH 4 yir B @¢—ABLONO™MNdidH | N
AGLOND™¥dAH yo pir B 4— 2
wvour b & = 5 1
ABLOND dddH cgpir b @ ABLONI ™ ¥ddH \8
A6LONO™8ddH go pir B 4—— g
v vir S % -
AL ¥ddH  zg pir z
T — e S |
v pir — o
- A6Ld~dddH &
AL ¥ddH g pyir g
ABL¥dAH 19 pir T |
ABLd™ 8daH

/files /home /users /be /AQR/ogr user _bus/14.drw
2

~
N

BRUKER

AQR Mainframe-Manual



Scheme User-Bus

s}

Lev

18

17

14

lost updote: 22 JUL 93 10:20
7
)
<

~ ©
< <

22 JUL 93 10:20
©
<

I sv 460D~ JddH

sir _
ABINXE oo

sir E §

ABLNTXY 260

sir

|

sir _
ABINXE | o

ar b4

ar B¢

sarb___ ¢

ABLN™XY

sir b &

620

sir
ABLN™ XY

sir

RX_-19Vv

sip
ABLOND™XY gzg

sarl 4

sLr

ABLONO™ Xy 82

ABLOND™ XY 128

air B 4

ABLOND™XY 120

RX_GND19V

sir D6Ia Xy

928

sir PABLI X5 G

920

sir DABLI x4

sir DA6Ia Xy

4]

sir DABTI X5 ¢4

cir DABTI XTY

ki

v
RX_+19V

S

ABNTXY ve8

sir

ABN™XY

S

ABNTXY cz8

sar b &
sar b &

sarb &

RX_-9v

arb &

Lz

sr b @

114

Sir

sir

ABN XS

RX_GND9V

sir _
ABOND XY ¢ o

sur ABONO™ XY
610

sir

001

ONO™ Xy

sir _
AGOND XY ¢ o

sir

ABONO™ XY 810

ABUNT XY

sir _
A6dXY | o

A6d™XY 1

A6d™Xd

sir
ABd™XY 9,8

ar b4

si8

RX _+9V

A6d™XY g1

sir

sir

A6d™Xd

Sir
viB

sir

b

XCND

Sir
€18

sir

il

S
[4%:]

X9v

ABX

S

1401

18

I
3

S
o8

sie

ABX

68

sweobo~sdan &

460p0"8daH 4

o
3

506 PO TIIT ——

|

88

460p0"TdaH ¢

BT §———

HPPR_GND9V

1A gddn

516 UddH

A daH ¢

s pTEII

!

sir

A gdan ¢

s b &

s adan 4

sir

HPPR _+9V

s

s PSOND GG

sir PSOND- WY

Sir N9 d

sir PSOND- WG

sir RSOND~ W 4]

PM_GNDSV

sir BSa g

411y

cir PSa A

sir PSa a4

sir DASa W 4

il

PM_+5V

sir PSa a4

sir RASdI”WG

AQR

AQR_USER_BUS

1

POWER SUPPLY MODUL

Sheet

Part-No.
for Drawing

17
Z3P2963A
Z3S5771

15 of

Modification

Approv.

Drawn

SPECTROSPIN

Print No:
DWG No:

[8.4.93
] [RO

only

[Z

19

16

14

13

12

/files /home /users /be /AQR/ogr user _bus/15.drw
2
<

E

0

AQR Mainframe-Manual

BRUKER

73



Appendix

zev 91 BPSONO X1 G
o ze8 our PSOND XL

1ev our PSONOTXTY

19

I
SPECTROSPIN
I

ze0 9Lr @3 (

TX_GND5V

18 9ur

150 9ir PASOND X1

oev our P ASIXT G

18

||

ocg our R ASSXL

oco our B ASI X1 4

TX_+5V

[ szv our DASI XTI ¢
628 9o1r D ASI XL

620 91r P _ASd™x1 ¢
our DASINXI 4

17
®
154
<

17
Z3P2963A
23S5772

gz8 o1r DASIN XL
825 our DASIN X1 4

16 of
I

M zv our PSINXT 4
128 9ir DASINTXL
o 2o 9ur

9z8 9Ir

sevor B &

528 9L

TXAL—‘\SV
POWER SUPPLY MODUL 2
DWG No:

16

Sheet

AQR
AQR_USER_BUS
Print No:

D

vy 9ir ELOND XL 11
vzg our AFTONOXIG
ml _ vzo 9ur ABTOND X1 4
cev our PEIONDX1¢
czg our ABLONO X1 G

TX_GND15V

14
14

Py £20 our PSLANI™ XU
ey aur

[ zza our RPASLITXL |
Sld X1 zzo 9ir RASLI X1 ¢
iov our BASTIXIY

v
TX_+15V

13

120 our R_ASTITXY

I

oo B &~

ssor b & ASTNS

NSNS g0 B 4

seor B¢ ewwat T

ASTRE g15 gup B 4——)

12

= ASLN"Wd

PM_-15Vv
Modification

ASIN"Wd

18 9ir

Approv

wour b &~

918 9ur m
= goor b &~ &

sisorr B @~
H soor b &

viv o APIONO W ¢
vig oA PONI "N
o »10 9L rAPLOND W4

civ oL APIONSTWI ¢
g o1 ABTOND Wd

[8.4.93

Drawn
] [RO

PM_GND15V

)

€10 9LrARLOND " Wd §

zuv our DASTAWIG
ol 28 9ir PASLITNG

1w our DASTITWIG
H 1ig our PASTI WG

ovorr b &
~
oo b &
oooar b &

I — e
T — —

o By 9Lr E Q |

ASINTSIaH oo o0 BASLN]MH —
80 9ir
H wourl & M

wurb &

wor b &
L wurb ¢ L

210 our DISII A 4

Part-No
for Drawing
only
g

[Z

v
PM_+15V

1o our PRI HIG—

v
HPPR_-19V
I

6Y 9L
1 ABLN"¥ddH

lost updote: 22 JUL 93 10:21

22 JUuL 93 10:21
5
©
<
©
S

N ourl & N

aLr
A6LONO "d¥ddH

v8 9ir 5 - 3 ONO ™ ddd
H AT T S

awrl ¢
A61OND "dddH 8 our

ol m, ABLONT J3aH
ABLOND™¥daH o oir B ¢——
A EREELK

L z8 9ir N\pId_UddH
o \Pra-adar ¢

HPPR_GND19V

2o 9.rABLd Uddr 4

HPPR_+19V

b

18 9 1M PLld”¥ddH
10 9LrARLd™ ¥ddH ¢

/files /home /users /be /AQR/ogr _user _bus/16.drw
2

74 BRUKER AQR Mainframe-Manual



Scheme User-Bus

18
s
5]
<

17

14

147

Ly

lost updote: 22 JUL 93 10:22

22 JUuL 93 10:22

our
ASLONO™Y3H zcg

ur? __ 4
AGLONO™ Y3H z0

or

wr b &
ASTONS 93H | o

L
ASLOND™Y4H |

i

or

or

ASLd ¥3H o8

HFR_GND 15V

or _
ASLd™¥3H o5

o BEII 83HY

or
AGLd ¥3H

1 DABN-TIHG

628

HFR_+15V

or

ASLd™Y4H 620

wr bactosyig——

828

o D ABN T3

820

cr R_ABN”Y IH]

i D_ABN-TIR

Lir DABNT I3

HFR_-9V

L2l
920

SZ0

e PABNTYIH

w4

D

or

L ABOND-uIHG

POWER SUPPLY MODUL 3

Sheet

AQR_USER_BUS

AQR

(1o APOND - T3H

vTo

L BTTIY

I

L1 BOND- 53R G

10 NPOND - T3H

£20

LLrAROND Y 4H ¢

o DABIEIN G

v DABI EIH

HFR_GND9V

[44]

vr DABI TIHG

e DABIEIR G

[14:}

ar b ¢

0z8

v

e DABI TaH

1z

w4

022

e RABD"HIH G

or

HFR_+9V

or _
ABONS W ¢ o

or

ABONOTI0 610

B0ONOTI0
or

i

DI_GND9V

Lr E )‘l

AG6ONSTI0 818

nr D_ABaT10

or

ABONOTI0 810

AG6OND ™10
or

nr P ABaT0

nr D A6a 104

112

e D_A6d7104

DI_+9V

nr D A6a 104

910

w8

S0

or __n6d7104

L

ur DAZINC0G

10

o PAZINTGY

Di_-12v

e DAZINTGG

w b4

w b8

or RAZINTIOY

Ler

or

or

or
AZLONDTIO
68

Part-No.
for Drawing

or _
AZIOND D o)

LONOTI0
or

our
ATLOND™IO gg

e DAZIS0G

AZLONDTIO gy

ZLONOTI0
or

DI_GND12Vv

e PACia@

e DAZIIT@

e DA 0¢

a4

S8

DI_+12V

or PAZI0G

JITN

S0

wr B AZiaT0

{

or

oe _
ASONS 0 o

or

AGONOTI0 v

AGONO™I0
or

Lr E Q
ASONSTI0

wb— 4

€8

DI_GNDSV

or

ASONOTI0 5

ASONO™I0

|

or

ASdTI0 28

or

ASd™10 2

ASdTI0
o0r

or

ASdTI0 8

e ASdTI0
3

ASd”I0

]

Lr

A

17
Z3P2963A
Z23S5773

17 of

Modification

Approv.

Drawn

SPECTROSPIN

Print No:
DWG No:

[8.4.93
] [RO

only

[Z

19

16

14

13

12

/files /home /users /be /AQR/ogr _user _bus/17.drw
2
<

AQR Mainframe-Manual

BRUKER

75



Appendix

Assembly map User-Bus 4.13

76 BRUKER AQR Mainframe-Manual



Assembly map User-Bus

=1 I =1 k7 I T AN I I I I [ I A I
< 906+0€Z : ON OMA | [ 2a ] z
NIdSQ¥193dS £96ZdEZ * ON Wld | [ €669 4w
g Z JO | 199yS UO13DIPON  “Acuddy umouQ m%zﬁbwhs
| Ao7 doj Bumosg Aiqwassy
SNB—Y3SN—JOV
yov
e} o o 0 ¢}

o
o
o
o
o
o
o
o
o
o
o
o
o
o

©0000000000060000

©0006000000000000

©00600600000600000

9000000000000000

©000000000000000

1'892

L9zy

oT k7 T

[0]3

77

BRUKER

AQR Mainframe-Manual



Appendix

=
I a) W
]
[14
=
3]
H a H
0
{ o~ I
>
< ° o
e} 50[99980000000000000000000000000000 (e} -~
H L o £ H
o
2
=
- @ "o~
N|:| 1] © o
[ | a3 R} =
° ° m . N <
|z oo
ax &~ R
WSy
H a2 ~H
S 2~ 20
T EL 22
o s 8 zo
: — ERRETE:
o Eoﬂmmomm o < <inobd
S§pL855553683559366853556535530 . o
H = pem] H
&8
o
B 3
gy
H . H
o
2
]
gLl |
= = =i
¢} o °
o
=01
1y
H o e > Il
e S
= &[] &
. S
= = ° ¢
] I
2]
J==r <l
H z vlo| U
0 |o|°
vy o]
~ ©00000000000000000000000006000000 s e —/
O £[0[05000000000000000000000000000000 o o bl
" 20000000000000000000000000000000 < 2<
3 o E >
152
~ £R86
< &
H g BRSO
M "“ il
o

e}
A 4
o o o
l I
‘, ‘,
o o o
k H
L o o o L
N N
g
g
G 7] T =) T [3] T @ T <

78 BRUKER AQR Mainframe-Manual



Layout map User-Bus

Layout map User-Bus

4.14

AQR Mainframe-Manual

BRUKER

79



Appendix

80

BRUKER

AQR Mainframe-Manual



AQR Mainframe-Manual

BRUKER

Layout map User-Bus

81



Appendix

82

BRUKER

AQR Mainframe-Manual



AQR Mainframe-Manual

BRUKER

Layout map User-Bus

83



Appendix

84

BRUKER

AQR Mainframe-Manual



List of Index

C

(0o a1 o IS T [ F= L= PPN 12
G

[T T T8 Lo 07T o= o\ A PP 11
M

Y U I T =Y 8

01T T Y= 1=T o3 (o | AP 10
N

N O =TT 1 o PPN 3
@)

OVErVIEW POWET-SUPPIY-SYSIBM. 1 ivuitiiitieitiireerieetieeeerieeteeetreseeraeenresneeseens 11
S

Scheme Power-Supply-Adapter (PSDL).......ueiuueeiiieiiieeeiieeeeee e eeeeeaneeeanns 54

Scheme Power-Supply-BOard..........eeeuueeiiieiieeiiee e e e e e e e e e eans 26

SCNEME USEI-BUS. . ceuuiiiieiiiieiieeite et e et eeat e et e e et e e et e e et e eaaeeaneeanaeesnaarnnaaes 58

STl L= 0 L= S AT £ T TP 24

AQR Mainframe-Manual BRUKER 85



List of Index

86

BRUKER

AQR Mainframe-Manual



List of Figures

1.AQR-General Description 3
2.Chassis and Bus 5
Figure 1: Front view of a complete equipped AQR ..o, 5
Figure 2: Back view of the AQR ......uiiii 6
Figure 3: User-Bus in the AQR (Front VIEW) ........cceuiiiiiiiiiiiiiiec e 6
3.Power Supply 9
Figure 4: Back view of the AQR ..o 9
Figure 5: The MaiNS SEIECION ..uuiitii i e 10
Figure 6: Starlike ground PoiNt .......c.iiiiiii i 13
Figure 7: Frontpanel of a PSB1, PSB2 and PSB3 .........ccooiiiiiiiiiiie 14
Figure 8: Frontpanel of PSDL.. ... 18
4. Appendix 23

AQR Mainframe-Manual BRUKER 87



List of Figures

88

BRUKER

AQR Mainframe-Manual



List of Tables

1.AQR-General DesCriptioN .......oiiiiiii e 3

2.ChassSiS @nNd BUS.......iiniiiiii e 5
Table 1. 12C Address configuration .........cccoviiviiiiiii 7
Table 2. Technical Data of the AQR Chassis: .......ccooviviiiiiiiii e 8
Table 3. Technical Data of the Line Module: ..o, 8

B P OWET SUPPIY e 9
Table 4. Rated Voltages and Currents of PSB1 .........coooiiiiiiiiiiiii, 15
Table 5. Rated Voltages and Currents of PSB2 .........occoiiiiiiiiiiiiiniie, 16
Table 6. Rated Voltages and Currents of PSB3 ........coccoviiiiiiiiiiiniec, 17
Table 7. Pin assignment transformer-/ PSB-Connector ............ccccoceevveneennnes 19
Table 8. Connector pin assignment PSD1 - -> HPPR / SE451 .................... 20
A APPENAIX. .ottt 23

AQR Mainframe-Manual

BRUKER 89



List of Tables

90

BRUKER

AQR Mainframe-Manual



Operation Manual Version 001 BRUKER 91 (91)



	AQR
	AQR Mainframe
	Technical Manual
	005

	This manual was written by
	Werner Heiz
	© January 1994 - Spectrospin AG, CH-8117 Faellande...
	Updated for BASH 2.0 by U. Roos - December 1996
	P/N: Z31191
	DWG-Nr: 862 005
	Contents
	AQR-General Description 1
	Introduction 1.1
	Basic of Operation 1.2
	Troubleshooting 1.3

	Chassis and Bus 2
	Introduction 2.1
	Figure 1: Front view of a complete equipped AQR
	Figure 2: Back view of the AQR

	User-Bus 2.2
	Figure 3: User-Bus in the AQR (Front view)

	I2C Addresses 2.3
	Table 1. I2C Address configuration

	Technical Data 2.4
	Table 2. Technical Data of the AQR Chassis:
	Table 3. Technical Data of the Line Module:


	Power Supply 3
	Introduction 3.1
	Figure 4: Back view of the AQR

	Installation 3.2
	Figure 5: The mains selector

	Overview Power-Supply-System 3.3
	Overview Control Signals 3.4
	Ground Concept 3.5
	Figure 6: Starlike ground point
	Ground-Ground-Connection 3.5.1

	Power-Supply-Board (PSB) 3.6
	Figure 7: Frontpanel of a PSB1, PSB2 and PSB3

	Voltages and Currents of the PSB1 3.7
	Table 4. Rated Voltages and Currents of PSB1

	Voltages and Currents of the PSB2 3.8
	Table 5. Rated Voltages and Currents of PSB2

	Voltages and Currents of the PSB3 3.9
	Table 6. Rated Voltages and Currents of PSB3

	Power-Supply-Distribution (PSD) 3.10
	Figure 8: Frontpanel of PSD1

	Transformer 3.11
	Transformer-Connector 3.11.1
	Table 7. Pin assignment transformer-/ PSB-Connecto...


	Wiring from PSD1 to SE451 and HPPR 3.12
	Table 8. Connector pin assignment PSD1 - -> HPPR /...

	Troubleshooting 3.13
	1. Check the power supplies LED on the back side.
	2. IS no LED lighting check the primary fuses in t...
	3. Check if the transformer connector (J25, J26 an...
	4. Check the secondary fuses, they are on the PSB ...
	5. Above and below every LED is a test point to ch...
	6. Is a power supply after this checks still not w...
	7. Are all power supplies ok, you should also chec...
	8. Attention: If you check the ac-ripple at the te...


	Appendix 4
	Introduction 4.1
	1. Scheme Wiring.
	2. Scheme Power-Supply-Board (PSB).
	3. Assembly map PSB1,PSB2,PSB3.
	4. List of parts PSB1,PSB2,PSB3.
	5. Scheme Power-Supply-Distribution (PSD1)
	6. Assembly map PSD1.
	7. Scheme User-Bus
	8. Assembly User-Bus
	9. Layout map User-Bus

	Scheme Wiring 4.2
	Scheme Power-Supply-Board 4.3
	Assembly map Power-Supply-Board ( PSB1 ) 4.4
	Assembly map Power-Supply-Board ( PSB2 ) 4.5
	Assembly map Power-Supply-Board ( PSB3 ) 4.6
	List of parts Power-Supply-Board ( PSB1 ) 4.7
	List of parts Power-Supply-Board ( PSB2 ) 4.8
	List of parts Power-Supply-Board ( PSB3 ) 4.9
	Scheme Power-Supply-Adapter (PSD1) 4.10
	Assembly map Power-Supply-Distribution (PSD1) 4.11...
	Scheme User-Bus 4.12
	Assembly map User-Bus 4.13
	Layout map User-Bus 4.14
	List of Index
	C
	G
	M
	N
	O
	S

	List of Figures
	List of Tables


